"

ILLUSTRATED
PARTS LIST

ClubCar

4152 WASHINGTON ROAD

P.O. BOX 204658

AUGUSTA, GEORGIA 30917-4658
TELEPHONE: 404-863-3000

TELEX: 54-5444 CLUB CAR

FAX: 404-860-7231

FAX: 404-855-7413 (SERVICE PARTS ONLY)

ISSUE DATE 9/91
0991E0991B
MANUAL NUMBER
1013165



“WARNING:

THIS MANUAL IS TO BE USED FOR IDENTIFICATION AND
L ORDERING OF PARTS ONLY. BE SURE TO READ AND USE

TR THE MAINTENANCE AND SERVICE MANUAL FOR ANY

\R@ms.

© 1991, Club Car Inc.
All Rights Reserved




CONTENTS

VISUAL INDEX! .o s sy i i i s s e e A e S S s o s i
BODY AND TRIM GROUP SECTION |
Figure 1-1. Final Assembly, Electric Car. Sheet 1 0f 2 .. ... .. .ottt eieaans 1-2
LI (i o o T s LRS00 et i cmse wrgrug.mom 208 a0 8 At S i o AN R TR 1-3
Figure 1-1. Final Assembly, Electric Car. Sheet 20f2 ...........ooiiiiiiiiiieeiiiieeiiaaaais 1-4
HISHA s s Rl S S L S e A S e T S St A e A A 1-5
Figura1-2. Body ASSEmbBlY’ cuumuis i it s o et S b v s e s R e e 1-6
LVSHIPHY s moemmraravagmssconnmseims s v i e S B A B R T T S e T RS T £ 5% 1-6
Figure 1-3. Seat Bottom and Afrnrest ASSEIMIBIV . ...vuewersimmsmmessis s osmsssas ok s s 17
e T e T e o e o e e L 17
Figure 1-4. Seat Back and Bag HOOP ASSEMbIY . .........oiiuiiiiiieiiiiiieeeeeieeannns 1-8
LB IE (i i O S T e N A T s £016 e orpsessansgesiorm oseraresas mierecobtsiot . i il et it e et e 1-9
SUSPENSION AND STEERING GROUP SECTION 1I
Figure 2-1.. Steering Column ASSBMBIY . ...osvasnims vsnsesies s 556 s ds s et shbshs s 2-2
e 2-3
Figure 2-2. Rack and Pinion AsSembIY . .... ..ottt e 2-4
o T 2 5 w0 5 5 oS a8 00 5 A i A o R R el R g 2-5
Figure 2-3. Front SUSpension ASSembIY ... ... ...ouiruieere e et eeeieenns 2-6
LISHRG. omvunmsmmasn s i i e e e e e R S e e Ty A S s r e 2-7
Figure 2-4. Rear SuSPension ASSEMDIY . ...........iiiiiiiiiii it ee e aennanns 2-8
LIS s ncunmasiomsesorsvicos o oot s M 805 5070 G476 A o 0 1 S A e S ST i s R i 2-9
POWER TRAIN GROUP SECTION Il
FIQUIR 31  DIAVBUNIE. v i tmnnnmmmimrin oomaimimian om m e s wimmroraaiase s are enn 8 o 01078010016 808 8 o000 e mLe a0 3-2
BRSSP T T T T T L8 508 e e sy eemsm AL s 3-3
Figure 3-2. Motor Assembly for Club Car Models 1012191 and 1012653 ............covvvnevnnnn.. 34
LBHAG vonammsammmmms e i s s e s o o B A e S s 35
Figure 3-3. Motor Assembly for Club Car Model 1012190 ...........ccoviiirniieneiierneennnnnnn 3-6
BISHIG: coocioimomammsammivicn it soas oo e A R T S S e e R S S s e e STy 37
BRAKE SYSTEM AND PEDAL GROUP SECTION IV
Figure 4-1. Brake Cluster, Right Hand and Left Hand ..............ccoiiinniiiiiiieiineennnnns 4-2
LHSYAG: e e o R e i S R e e T S S S T R A et is & e e o 4-3
Figure 4-2. Brake Pedal and Cable ASSEMDIY . ............oiiiiiii it eaiiaaenn, 4-4
o T 4-5
Figure 4-3. Accelerator Pedal ASsembly .........cciiiiiiiiiimiiiiiiiiiieriiisminrisseiiinssais 4-6

1 1o | L S SRRSO T R W 4-7
ELECTRICAL SYSTEM SECTION V
Eigeire:5=1: WINNg DIBGIaM. «ouoy s i i o e e i e S S A r s Se e o A o e e braks 5-2
o O 5-3
Figure 5-2. Speed Switch and Accelerator Switch Assembly ................coovvivviiiiinnnnnnns 5-4
LERSHING: o vivimaioceisom coninsisinrs s oo e imae s A TR 3 S A S G 1G22 5-5
Figure 5-3. Solenoid and Resistor ASSembly . ............oiiiiiiiiiri it iieennaannn 56
T oo e S e S TGO DO St R 57
Figure 5-4. Forward and Reverse Switch ASSEmMbIY ..............cooiiiiniiririireeriieeeriiaanns 5-8
LSRG svoiivaminmsnt s S e R R T S S T R s e e e 59
BATTERY CHARGERS SECTION VI
Figure 6-1. Lester Battery Charger Model NO. 9811 ... ..ot iieeenineens 6-2
LASHRG, s iviniunin crmmsisiecoslormcussinss:sisin sntmce ot oo 5o ot AT A . S v Db o 6-3
Figure 6-2. Lester Battery Charger Model NO. 7850 ..........coiiiinoeieie e reiieeeennnns 6-4
LASNG: < i e S T e R S B s T oo e 48 oot toia st g intaspian (e 6-5
Figure 6-3. Club Car Solid State Fully AUtOMALIC ............veunireiieirieiineeieienreeinearnnns 6-6
LISHING: o cooscimssirmsomn ivmoa monminims o o006 o e 0 ke b e R G A SO0 a2 6 S e 6-7
ACCESSORIES SECTION VII







.

DS ELECTRIC CLUB CAR

SEAT BACK & BAG HOOP ASS'Y
FIGURE 1-4

PAGE 1-8

BRAKE PEDAL & CABLE ASS’Y
FIGURE 4-2

PAGE 4-4

ACCELERATOR PEDAL ASS’Y
FIGURE 4-3

PAGE 4-6

(Cuocor §

Manual No. 1013185 - Issue Date 9/91

FINAL ASS'Y ELECTRIC CAR SEAT BOTTOM ASS’Y BODY ASS'Y

FIGURE 1-1 (SHEET 1 OF 2) FIGURE 1-3 FIGURE 1-2

PAGE 1-2 PAGE 1-7 PAGE 1-6
VISUAL INDEX |



DS ELECTRIC CLUB CAR

FINAL ASS’Y, ELECTRIC CAR
FIGURE 1-1 (SHEET 2 OF 2)
PAGE 1-4

STEERING COLUMN ASS'Y
FIGURE 2-1B
PAGE 2-2B

RACK & PINION ASS'Y
FIGURE 2-2
PAGE 2-4

BRAKE CLUSTER, RIGHT & LEFT

REAR SUSPENSION ASS'Y

FRONT SUSPENSION ASS'Y

iv Manual No. 1013165 - Issue Date 9/91

FIGURE 4-1 FIGURE 2-4A FIGURE 2-3
PAGE 4-2 PAGE 2-8A PAGE 2-6
VISUAL INDEX 1l




DS ELECTRIC CLUB CAR

MOTOR ASS'Y
FIGURE 3-2, PAG

!
//.g\

RESISTOR & BOARD ASS'Y
FIGURE 5-3A
PAGE 5-6A

V-GLIDE ACCELERATOR SYSTEM
FIGURE 5-2A
PAGE 5-4A

E3

FIGURE 3-3, PAGE 3
<

N

ClubCar |

Manual No. 1013165 - Issue Date 9/91

DRIVE UNIT WIRING DIAGRAM FORWARD & REVERSE SWITCH
FIGURE 3-1A FIGURE 5-1A FIGURE 5-4
PAGE 3-2A PAGE 5-2A PAGE 5-8

VISUAL INDEX Ill







Section |

BODY AND TRIM GROUP




[ SEE FIG. 1-3| 5

| SEE FIG. 1-4| 4

22 [SeeFic 42]

39

36

DETAIL A DETAIL B DETAIL C DETAIL D

FIGURE 1-1. FINAL ASSEMBLY, ELECTRIC CAR. SHEET 1 OF 2. INDEX NUMBERS 1-44. SEE LIST 1-1.

Manual No. 1013165 - issue Date 9/91
1-2 Effective Serial No. AB521-77395 thru AB701-110760




FINAL ASSEMBLY, ELECTRIC CAR

FIGURE- PART UNITS
. ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
= NO # 1 BODY ASSEMBLY, ELECTRIC CAR
FOR ILLUSTRATION, SEE FIGURE 1-1
s NO # 1 BODY ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 1-2
- 2 1014392 2 BAGWELL MAT
-3 1010434 8 BARREL - PLASTIC, BLACK
-4 NO # 1 BAG HOOP AND SEAT BACK ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 14
-5 NO # 1 SEAT BOTTOM ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 1-3
-6 1011018 1 STEERING COLUMN BOOT
27 1010885 1 LEFT DASH POCKET
-9 1010435 2. BOLT, CARRIAGE, 5/16-18 UNC X 1"
-10 1011014 1 COWL TRIM
-1 7251 2 SCREW, PHILLIPS HEAD, 5/16-18 UNC X 1
-12 1013390 1 GOLF ETIQUETTE DECAL
-13 1012505 1 SWITCH KEYS (PAIR)
- 14 1012531 1 KEY SWITCH (INCLUDES 2 KEYS)
- 15 1012530 1 ON/OFF DECAL
-16 1010887 1 RIGHT DASH POCKET
w17 1015123-01 1 COWL (BEIGE)
-17 1015123-02 1 COWL (WHITE)
-7 1011573-01 1 COWL WITH HEADLIGHT OPENINGS (BEIGE)
-7 1011573-02 1 COWL WITH HEADLIGHT OPENINGS (WHITE)
-18 1013421 2 TWIN SPEED NUT
-19 1010545 4 SCREW, SHEET METAL V/4-14
-20 1013422 2 CUP HOLDER KIT
INCLUDES ITEMS 18 AND 18
. -21 NO # 1 ACCELERATOR PEDAL ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 4-3
- 22 NO # 1 BRAKE PEDAL ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 4-2
- 24 8251 2 SCREW, PHILLIPS TRUSS HEAD, 1/4-20 UNC X 1"
-25 8233 2 LOCKNUT, 1/4-20 UNC
-2 1013901 1 REAR BUMPER ASSEMBLY
INCLUDES ITEMS 9, 27 THRU 33
-27 1010988 1 REAR BUMPER GUARD
-28 7473 6 LOCKNUT, 5/16-18 UNC
-29 1241 6 FLATWASHER, 5/16"
-30 1011086 2 BUMPER END CAP
- 31 1016335 2 POP RIVET, 1/4" X 3/4"
-3 1010545 4 SCREW, SHEET METAL, 1/4-14
-34 1010886 1 CENTER DASH PANEL
-35 1011398 1 SNAP WASHER KIT
- 36 1011017 6 LOCKSCREW, FLANGE, #8-32 UNC
-38 7973 7 POP RIVET, 3/16" X 1/2"
-39 1011394 1 SLAB BASE “T" NUT PACKAGES (4 PCS)
- 41 1014198 1 NAMEPLATE KIT
-44 1013391 1 SAFETY WARNING DECAL (SERIAL # A8633-105937 AND EARLIER)
- 44A 1014883 1 SAFETY WARNING DECAL (SERIAL # A8633-105938 AND LATER)
- 45 1014738 1 BACK-UP STRIP
- 46 1014826 4 5/16-18 X 1.00 ROUND HEAD SQUARE NECK BOLT

=

— Manual No. 1013165 - Issue Date 9/91
DS ELecTric ,
Effective Serial No. AB521-77395 thru AB701-110760




| SEE FIG. 1-3| 5

| SEE FIG. 1-4' &

FRAME

39

36

DETAIL A DETAIL B DETAIL C DETAIL D

FIGURE 1-1A. FINAL ASSEMBLY, ELECTRIC CAR. SHEET 1 OF 2. INDEX NUMBERS 1-44. SEE LIST 1-1A. .

CiubCar |§

Manual No. 1013165 - Issue Date 9/91
1-2A Effective Serial No, AB701-110761 thru DS




FINAL ASSEMBLY, ELECTRIC CAR

FIGURE- PART UNITS
® || o = . oescmprion
1- NO # 1 BODY ASSEMBLY, ELECTRIC CAR
FOR ILLUSTRATION, SEE FIGURE 1-1A
-1 NO # 1 BODY ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 1-2A
- 2 1014392 ] BAGWELL MAT
- 3 1010434 8 BARREL - PLASTIC, BLACK
- 4 NO # 1 BAG HOOP AND SEAT BACK ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 1-4A
- 5 NO # 1 SEAT BOTTOM ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 1-3A
- B 1012499 1 STEERING COLUMN BOOT
-7 1013980 1 LEFT DASH COMPONENT (TAN)
-7 1013344 1 LEFT DASH COMPONENT (BLACK)
-9 1010435 2 BOLT, CARRIAGE, 5/16-18 UNC X 1"
- 10 1011014 1 COWL TRIM
-1 7251 2 SCREW, PHILLIPS HEAD, 5/16-18 UNC X 1"
-12 1013390 1 GOLF ETIQUETTE DECAL
-13 1012505 1 SWITCH KEYS (PAIR)
- 14 1012531 1 KEY SWITCH (INCLUDES 2 KEYS)
-15 1012530 1 ON/OFF DECAL
- 16 1013979 1 RIGHT DASH COMPONENT (TAN)
- 16 1013343 1 RIGHT DASH COMPONENT (BLACK)
-17 1015123-01 1 COWL (BEIGE)
17 1015123-02 1 COWL (WHITE)
=17 1015123-03 1 COWL (NON-STANDARD)
-17 1015123-04 1 COWL (GRAY)
-17 1016225-01 1 COWL WITH HEADLIGHT OPENINGS (BEIGE)
-17 1016225-02 1 COWL WITH HEADLIGHT OPENINGS (WHITE)
. -17 1016225-03 1 COWL WITH HEADLIGHT OPENINGS (NON-STANDARD)
-17 1016225-04 1 COWL WITH HEADLIGHT OPENINGS (GRAY)
-18 1013421 2 TWIN SPEED NUT
-19 1010545 8 1/4-14 X 3/4" HEX WASHER HEAD SLOTTED SCREW
-20 1013422 2 CUP HOLDER KIT
INCLUDES ITEMS 18 AND 19
-21 NO # 1 ACCELERATOR PEDAL ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 4-3
-22 NO # i | BRAKE PEDAL ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 4-2
- 24 8251 2 SCREW PHILLIPS TRUSS HEAD, 1/4-20 UNC X 1"
-25 8233 2 LOCKNUT, 1/4-20 UNC
-26 1013901 1 REAR BUMPER ASSEMBLY
INCLUDES ITEMS 9, 27 THRU 33
-27 1013900 1 REAR BUMPER GUARD
-28 7473 6 LOCKNUT, 5/16-18 UNC
-29 1241 6 FLATWASHER, 5/16"
- 30 1011086 2 BUMPER END CAP
-3 1606 2 POP RIVET, 3/16" X 21/32"
-3 1013978 1 CENTER DASH PANEL (TAN)
-34 1013339 1 CENTER DASH PANEL (BLACK]
-35 1013986 1 SNAP WASHER KIT (BROWN)
-35 1014645 1 SNAP WASHER KIT (BLACK)
- 36 1011017 6 LOCKSCREW, FLANGE, #8-32 UNC
-38 7973 7 POP RIVET, 3/16" X 1/2"
-39 1011394 1 SLAB BASE “T" NUT PACKAGES (4 PCS.)
-41 1014198 1 NAMEPLATE KIT
- 44 1014090 1 SAFETY WARNING DECAL
- 45 1014738 1 BACK-UP STRIP
- 46 1014826 4 5/16-18 X 1.00 ROUND HEAD SQUARE NECK BOLT

(Cuncar

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. AB701-110761 thru 1-3A




DETAIL A DETAIL B DETAIL C

FIGURE 1-1. FINAL ASSEMBLY, ELECTRIC CAR. SHEET 2 OF 2. INDEX NUMBERS 42-67. SEE LIST 1-1.

Manual No. 1013165 - Issue Date 9/91
1-4 Effective Serial No. AB242-37080 thru AB612-92739




FINAL ASSEMBLY, ELECTRIC CAR

Cirem il “oen DESCRIPTION
NUMBER i ASM 1234
- 42 NO # 1 MOTOR, FOR CLUB CAR MODEL 1012191 AND 1012653
FOR DETAIL BREAKDOWN, SEE FIGURE 3-2
- 42 NO # 1 MOTOR, FOR CLUB CAR MODEL 1012190
FOR DETAIL BREAKDOWN, SEE FIGURE 3-3
- 43 NO # 1 SOLENOID AND RESISTOR GROUP
FOR DETAIL BREAKDOWN, SEE FIGURE 5-3
- 44 NO # 1 REAR SUSPENSION ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 24
- 45 NO # 1 ELECTRICAL SYSTEM
FOR DETAIL BREAKDOWN, SEE FIGURE 5-1
- 46 NO # 1 SPEED SWITCH
FOR DETAIL BREAKDOWN, SEE FIGURE 5-2
- 47 NO # 1 STEERING COLUMN ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 2-1
- 48 NO # 1 FRONT SUSPENSION ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 2-3
- 49 NO # 1 RACK AND PINION ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 2-2
- 50 1015032 1 FLOORMAT
- 51 8251 2 SCREW, PHILLIPS TRUSS HEAD, 1/4-20 UNC X 1"
- 52 8233 2 LOCKNUT, 1/4-20 UNC
-53 1010684 2 SIDE BUMPER GUARD
- 54 NO # 1 BRAKE CLUSTER, RIGHT AND LEFT
FOR DETAIL BREAKDOWN, SEE FIGURE 4+
- 556 1015571 1 BUZZER, REVERSE, 36V (KIT)
- 56 8056 2 #4-40 X 3/4” ROUND HEAD MACHINE SCREW
- 57 1012204 1 BUMPER PLATE
- 58 1011880 1 FRONT BUMPER
INCLUDES ITEM 57
- 59 1010435 2 BOLT, CARRIAGE, 5/16-18 UNC X 1
- 60 7174 2 LOCKWASHER, 5/16"
- 61 1242 2 HEX NUT, 5/16-18 UNC
- 62 1010997 4 SIDE TRIM MOUNTING CLIP
-63 8626 4 SCREW, HEX HEAD, #10, TYPE AB
- 64 1012431 2 FLATWASHER, #4
-65 1011390 1 LUG NUT PACKAGE (8 PCS.)
- 66 7310 4 VALVE STEM
- 67 1015705-01 4 TIRE AND WHEEL ASSEMBLY (STANDARD RIB) BEIGE
- 67 1015705-02 E TIRE AND WHEEL ASSEMBLY (POWER RIB) BEIGE
- 67 1015705-03 e TIRE AND WHEEL ASSEMBLY (TERRA TRACTION) BEIGE
- 67 1015705-04 4 TIRE AND WHEEL ASSEMBLY (WHITE WALL TERRA GARD) BEIGE
- 68 8058 2 #4 HELICAL SPRING LOCKWASHER
- 69 8057 2 #4-40 HEX NUT
-70 1016141 e #4 NYLON SHOULDER WASHER
=13 8068 2 #4 LOCKWASHER
=72 1012431 2 #4 FLATWASHER

=

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. AB242-37080 thru AB612-92739

1-5




[ SEEFIGS.3-2 & 3-3 |
42

0 52

e ]

DETAIL A DETAIL B DETAIL C

FIGURE 1-1A. FINAL ASSEMBLY, ELECTRIC CAR. SHEET 2 OF 2. INDEX NUMBERS 42-77. SEE LIST 1-1A. .

Manual No. 1013165 - Issue Date 9/91
1-4A Effective Serial No. AB612-82740 thru




FINAL ASSEMBLY, ELECTRIC CAR

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
- 42 NO # 1 MOTOR, FOR CLUB CAR MODEL 1012191 AND 1012653
FOR DETAIL BREAKDOWN, SEE FIGURE 3-2
-42 NO # 1 MOTOR, FOR CLUB CAR MODEL 1012190
FOR DETAIL BREAKDOWN, SEE FIGURE 3-3
-43 NO # 1 SOLENOID AND RESISTOR GROUP
FOR DETAIL BREAKDOWN, SEE FIGURE 5-3
-44 NO # 1 REAR SUSPENSION ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 2-4
-45 NO # 1 ELECTRICAL SYSTEM
FOR DETAIL BREAKDOWN, SEE FIGURE 5-1
- 46 NO # 1 SPEED SWITCH
FOR DETAIL BREAKDOWN, SEE FIGURE 5-2
-47 NO # 1 STEERING COLUMN ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 2-1
- 48 NO # 1 FRONT SUSPENSION ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 2-3
- 49 NO # 1 RACK AND PINION ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 2-2
- 50 1015032 1 FLOORMAT
-5 1014415 2 SCREW, PHILLIPS TRUSS HEAD, 1/4-20 UNC X 1"
-52 8233 8 LOCKNUT, 1/4-20 UNC
-53 1010684 2 SIDE BUMPER GUARD (CARS WITH SERIAL NO. A8702-111176 AND EARLIER)
-53 1013983 2 SIDE BUMPER GUARD (CARS WITH SERIAL NO. A8702-111177 AND LATER)
- 54 NO # 1 BRAKE CLUSTER, RIGHT AND LEFT
FOR DETAIL BREAKDOWN, SEE FIGURE 4-1
- 55 1015571 1 BUZZER, REVERSE, 36V (KIT)
- 56 8056 2 SCREW, ROUND HEAD, #4-40 X 3/4"
-57 1012204 1 BUMPER PLATE
- 58 1011880 1 FRONT BUMPER
INCLUDES ITEM 57
-59 1010435 2 BOLT, CARRIAGE, 5/16-18 UNC X 1"
- 60 7174 2 LOCKWASHER, 5/16"
- 61 1242 2 HEX NUT, 5/16-18 UNC
- 63 1012047 B SCREW, SELF TAPPING, #8-32
- 64 1012431 3 FLATWASHER, #4
- 65 1011300 2 LUG NUT PACKAGE (8 PCS.)
- 66 7310 4 VALVE STEM
-68 1013103 2 INJECTION MOLDED INNER FENDER
- 69 1013509 2 BOLT, HEX HEAD, 1/4-20 X 1-3/4"
-70 1013507 2 SPACER, 1"
-7 343 2 BOLT, HEX HEAD, 1/4-20 X 3"
-72 1013506 2 SPACER, 2-1/8"
-73 1012462 2 BOLT, HEX HEAD, 1/4-20 X 3-1/2"
-74 1013508 2 SPAGER, 2-3/4"
-75 332 6 FLATWASHER, 1/4
-76 8057 2 HEX NUT, #4-40
~ 8058 2 LOCKWASHER, #4
-78 1012186 2 DUST CAP
-79 1015718 4 NYLON SHOULDER WASHER

bCar |

/

Manual No. 1013185 - Issue Date 9/91

Effective Serial No. AB612-92740 thru

1-5A




FIGURE 1-2. BODY ASSEMBLY. SEE LIST 1-2.

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
2- NO # 1 BODY ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 1-2
-1 1012412 2 HINGE PLATE, BODY
-2 8251 4 SCREW, PHILLIPS HEAD, 1/4-20 X 1"
=3 8233 4 LOCKNUT, NYLON, 1/4-20
- 4 332 4 FLATWASHER, 1/4”
- B 1011263-01 1 BODY (BEIGE)
= 1011263-02 1 BODY (WHITE)
-5 1011263-03 1 BODY (NON-STANDARD)
-5 1011263-04 1 BODY (GRAY)
-5 1012080-01 1 BODY WITH TAILLIGHT OPENINGS (BEIGE)
-5 1012080-02 1 BODY WITH TAILLIGHT OPENINGS (WHITE)
-5 1012080-03 1 BODY WITH TAILLIGHT OPENINGS (NON-STANDARD)
-5 1012080-04 1 BODY WITH TAILLIGHT OPENINGS (GRAY)
- 8 NO # 1 CHARGER RECEPTACLE ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 5-1
-9 1011997 1 FORWARD AND REVERSE SWITCH ASSEMBLY
FOR DETAIL BREAKDOWN, SEE FIGURE 54
-10 1013350 1 FENDER TRIM KIT (BEIGE)
-10 1013351 _— 1 FENDER TRIM KIT (BLACK)
-1 1011306 2 VINYL TRIM
-12 1013677 1 BATTERY DANGER DECAL
-14 1013496 1 RESISTOR WARNING DECAL

&
=

Manual No. 1013165 - Issue Date 9/91
1-6 Effective Serial No. AB309-42016 thru AB612-92739




13
14
FIGURE 1-3. SEAT BOTTOM AND ARMREST ASSEMBLY. SEE LIST 1-3.
FIGURE- PART UNITS
ITEM PER DESCRIPTION
NUMBER - ASM 1234 SCRIPTIO
3- NO # 1 SEAT BOTTOM ASSEMBLY (BUFF)
FOR ILLUSTRATION, SEE FIGURE 1-3A

-1 1015648-04 1 SEAT BOTTOM ASSEMBLY, (BUFF)

-1 1015648-05 1 SEAT BOTTOM ASSEMBLY, (WHITE)

-1 1015648-06 1 SEAT BOTTOM ASSEMBLY, (NON-STANDARD)

- 2 1015625 2 BRACKET, SEAT SUPPORT

-3 1011652 2 PLATE, SEAT HINGE

- 4 1011451 9 SCREW, #12 TYPE AB

-9 1012327 4 RIVET, 3/16" MATING

=10 304 3] BOLT, 1/4-20 HEX

-1 1012597 1 BUMPER, SEAT

-12 183 3 WASHER, #10 FLAT

-13 1011786 1 LEFT ARMREST ASSEMBLY

- 14 1011780 1 RIGHT ARMREST ASSEMBLY

-15 1015670 1 ARMREST SEAT BOTTOM ASSEMBLY KIT

INCLUDES ITEMS 2, 9, 13 AND 14

- 16 1015627-01 A/R VINYL COVER - SEAT BOTTOM (BUFF)

-16 1015627-02 A/R VINYL COVER - SEAT BOTTOM (WHITE)

- 16 1015627-03 A/R VINYL COVER - SEAT BOTTOM (NON-STANDARD)

O
=

Manual No. 1013165 - Issue Date 9/91
& ELECTRIC
Effective Serial No. AB121-22361 thru 1-7




FIGURE 1-4. SEAT BACK AND BAG HOOP ASSEMBLY. SEE LIST 1-4. .
A—
( ClubCarj

Manual No. 1013165 - Issue Date 9/91

1-8 Effective Serial No. A8146-26295 thru




SEAT BACK AND BAG HOOP ASSEMBLY

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
4 - NO # 1 BAG HOOP AND SEAT BACK ASSEMBLY
FOR ILLUSTRATION, SEE FIGURE 1-4A
-1 8248 8 SCREW, 1/4-20 x 3/4"
- 2 8304 8 LOCKWASHER, 1/4" INTERNAL TOOTH
-3 1011716 2 PLATE MOUNTING ASSEMBLY
- 4 1015651-01 2 SEAT BACK ASSEMBLY — THICK BUNN (BUFF WITH TAN CAP)
INCLUDES ITEM 5
- 4 1015651-02 2 SEAT BACK ASSEMBLY — THICK BUNN (WHITE WITH BLACK CAP)
INCLUDES ITEM 5
- 4 1015651-03 2 SEAT BACK ASSEMBLY — THICK BUNN (NON-STANDARD WITH BLACK CAP)
INCLUDES ITEM 5
- 4 1015651-04 2 SEAT BACK ASSEMBLY — THICK BUNN (WHITE WITH BEIGE CAP)
INCLUDES ITEM 5
- b 1011231 2 CAP, SEAT BACK (BEIGE)
-5 1013938 2 CAP, SEAT BACK (TAN)
-5 1013335 2 CAP, SEAT BACK (BLACK)
- 6 8233 2 LOCKNUT, 1/4-20 NYLON
-7 7847 2 BOLT, HEX HEAD, 1/4-20 x 3/4"
- 8 332 6 FLATWASHER, 1/4"
-9 1011710 2 KNEE BRACE WELD ASSEMBLY
-10 1011708 2 MAIN SEAT BACK SUPPORT
-1 1015521 2 BOLT, HEX HEAD, 1/4-20 x 7/8"
-12 1218 4 BOLT, HEX HEAD, 5/16-18 x 1-1/4"
-13 1241 6 FLATWASHER, 5/16"
-14 7473 8 LOCKNUT, 5/16-18 NYLON
-16 7818 2 BOLT, 5/16-18 x 1-1/2" CARRIAGE
- 16 1011706 2 MOUNTING PAD
- 18 1242 2 NUT, HEX, 5/16-18
. - 19 1013935 1 BAG HOOP ASSEMBLY
INCLUDES ITEMS 28, 30 AND 31

-20 8935 2 BOLT, HEX HEAD, 5/16-18 x 2-1/4"
-21 1011794 A/R ADJUSTABLE SEAT BACK KIT (OPTION)
INCLUDES ITEMS 22-26
-22 1011752 2 MOUNTING PLATE WELD ASSEMBLY
-23 1010322 2 SEAT ADJUSTER LOCK
-24 1011761 2 SEAT ADJUSTER KNOB
-25 NO # 2 ADJUSTABLE SEAT BACK WELD ASSEMBLY (SEE ITEM 21)
- 26 1011760 2 TUBE PLUG
27 8639 1 TIE WRAP
-28 1013754 2 BUCKLE
-29 1013884 2 SPACER, BAG HOOP
- 30 1010413 1 BELT STRAP ASSEMBLY
-3 1010434 2 PLASTIC BARRELS (BLACK)
-32 1015626-01 AR VINYL COVER - SEAT BACK (BUFF)
- 32 1015626-02 AR VINYL COVER - SEAT BACK (WHITE)
- 32 1015626-03 AR VINYL COVER - SEAT BACK (NON-STANDARD)
-33 1011697 4 FLATWASHER, 5/16"
-34 1015661 2 1/4-20 FLANGE LOCKNUTS

=

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. A8146-26295 thru 1-9







Section 1l

SUSPENSION AND STEERING GROUP



FIGURE 2-1. STEERING COLUMN ASSEMBLY. SEE LIST 2-1. .

=

Manual No. 1013165 - Issue Date 9/91
2-2 Effective Serial No. AB411-52367 thru AB719-117331 :




STEERING COLUMN ASSEMBLY

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
1- NO # 1 STEERING COLUMN ASSEMBLY

FOR ILLUSTRATION, SEE FIGURE 2-1

- 1 1012569 1 WHEEL, STEERING

-2 7209 1 NUT, SCORECARD

-3 1013434 1 SCORECARD KIT
INCLUDES ITEMS 5 THRU 8 AND 28

- 4 1010193 1 FLATWASHER, 5/8"

= 5 1012565 2 SCREW, PHILLIPS PAN HEAD, TAPPING

- 6 1012566 2 SPRING, COMPRESSION

-7 1012504 1 HOLDER, PENCIL

- 8 1013389 1 OPERATING INSTRUCTIONS DECAL

-9 7216 1 SCREW, SQUARE FLAT HEAD 5/16-18

-10 334 4 FLATWASHER, 3/8"

-1 320 4 BOLT, HEX, 3/8-16

-12 1013922 1 PLATE, STEERING MOUNTING

-13 1012528 4 NUT, HEX, 8MM X 1-1/4"

-14 7174 7 LOCKWASHER, 5/16"

-15 1012466 1 COVER, DUST

-16 1012603 1 COLUMN WELD ASSEMBLY

-17 1012465 1 BEARING, TOP

-18 1012605 2 RING, RETAINING

-19 1012604 2 WASHER

-20 1012606 2 WASHER

-21 1012609 1 BEARING, BOTTOM

-22 1012607 1 RING, SNAP

-23 NO # 1 SHAFT (SEE ITEM 27)

-24 1012830 3 BOLT, HEX, 8MM

-25 1013861 1 JOINT, YOKE COMPOUND STEERING
INCLUDES ITEMS 14 AND 24

-26 8754 4 LOCKNUT, 3/8-16

-27 1012471 1 STEERING COLUMN ASSEMBLY
INCLUDES ITEMS 16 THRU 23

-28 1014260 1 CLIP-PENCIL HOLDER

-29 1014216 STEERING COLUMN REBUILD KIT

(Curcar §

_ Manual No. 1013165 - Issue Date 9/91
DS ELectric : :
Effective Serial No. AB411-52367 thru AB719-117331 2-3




FIGURE 2-1A. STEERING COLUMN ASSEMBLY. SEE LIST 2-1A. .

AL ®
ClubCar |
Manual No. 1013165 - Issue Date 9/91
2-2A Effective Serial No. A8719-117332 thru A8751-135102




STEERING COLUMN ASSEMBLY

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
1A - NO # 1 STEERING ASSEMBLY
FOR ILLUSTRATION, SEE FIGURE 2-1A
-1 1012569 1 WHEEL, STEERING
-2 1010193 1 FLATWASHER, 5/8"
-3 7209 1 NUT, SCORECARD
- 4 1013434 1 SCORECARD KIT
INCLUDES ITEMS 5 THRU 9
-5 1012565 2 SCREW, PHILLIPS PAN HEAD, TAPPING
-6 1012566 2 SPRING, COMPRESSION
= T 1014260 1 CLIP-PENCIL HOLDER
-8 1012504 1 PENCIL HOLDER
-9 1013389 1 OPERATING INSTRUCTIONS DECAL
-10 7216 1 SCREW, FLAT HEAD 5/16-18
-1 1012466 1 COVER, DUST
-12 1014211 1 SEAL BEARING
-13 1014214 1 RING, RETAINING
- 14 1014125 2 WEDGE
-15 1014213 2 BEARING ASSEMBLY
- 16 1012528 4 NUT, 8MM X 1-1/4"
-17 7174 6 LOCKWASHER, 5/16"
-18 1241 4 FLATWASHER, 5/16"
-19 8754 4 LOCKNUT, 3/8-16
-20 334 4 FLATWASHER, 3/8"
-21 320 4 BOLT, HEX, 3/8-16
-22 1014126 2 BEARING SEAT
-23 1012603 1 COLUMN WELD ASSEMBLY
-24 1014212 1 SPACER
-25 1014217 1 SPRING
-26 1012604 1 WASHER
-27 1012605 1 SNAP RING
-28 1012830 2 BOLT, HEX, 8MM
-29 1013861 1 JOINT YOKE COMPOUND STEERING
INCLUDES ITEMS 17 AND 28
-30 1013922 1 PLATE, STEERING MOUNTING
-31 NO # 1 SHAFT (SEE ITEM 32)
-32 1012486 1 STEERING COLUMN AND MOUNTING PLATE ASSEMBLY
INCLUDES ITEMS 11 THRU 18, 22 THRU 27, 30 AND 31
-33 1014216 AR STEERING COLUMN REBUILT KIT
INCLUDES ITEMS 11 THRU 15, 22, 24 AND 25

(Cuecar §

Manual No. 1013165 - Issue Date 9/91
DS sLecrric ‘ :
Effective Serial No. AB719-117332 thru A8751-135102 2-3A




FIGURE 2-1B. STEERING COLUMN ASSEMBLY. SEE LIST 2-1B. .

=

Manual No. 1013165 - Issue Date 9/91
I ' S ELECTRIC
2-2B Effective Serial No. AB751-135103 thru




STEERING COLUMN ASSEMBLY

FIGURE- PART UNITS
NlI.I.I::ER WUl ::; 1234 i
1B - NO # 1 STEERING COLUMN ASSEMBLY
FOR ILLUSTRATION, SEE FIGURE 2-1B
= 1 1012569 1 WHEEL, STEERING
- 2 1010193 1 FLATWASHER, 5/8"
-3 7209 1 NUT, SCORECARD
INCLUDES ITEMS 5 THRU 9
- 4 1013434 1 SCORECARD KIT
-5 1012565 2 SCREW, PHILLIPS PAN HEAD, TOPPING
- 8 1012566 2 SPRING, COMPRESSION
= 7 1014260 1 CLIP, PENCIL HOLDER
- 8 1012504 1 PENCIL HOLDER
-8 1013389 1 OPERATING INSTRUCTION DECAL
-1 1012466 1 COVER, DUST
-12 1014211 1 SEAL BEARING
-13 1014214 1 RING, RETAINING
-14 1014125 2 WEDGE
-15 1014213 2 BEARING
- 16 7174 2 LOCKWASHER, 5/16"
i 7 8754 4 LOCKNUT, 3/8-16
- 18 334 4 FLATWASHER, 3/8"
-19 320 4 BOLT, HEX, 3/8-16
-20 1014126 2 BEARING SEAT
-2 1015546 1 STEERING COLUMN AND PLATE ASSEMBLY
-22 1014217 1 SPRING
-23 1012604 1 WASHER
-24 1012605 1 SNAP RING
-25 1012830 2 BOLT, HEX, 8MM
-26 1013861 1 JOINT YOKE COMPOUND STEERING
INCLUDES ITEMS 16 AND 28
-27 1015545 1 SHAFT
-29 1014216 AR COLUMN REBUILD KIT

INCLUDES ITEMS 11 THRU 15, 20, 22 AND 24

(Cuocar |

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. AB751-135103 thru

2-3B




FIGURE 2-2. RACK AND PINION ASSEMBLY. SEE LIST 2-2.

Manual No. 1013165 - Issue Date 9/91
ELECTRIC
2-4 Effective Serial No. A8411-52367 thru DS




RACK AND PINION ASSEMBLY

FIGURE- AR UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
2- NO # 1 RACK AND PINION ASSEMBLY
FOR ILLUSTRATION, SEE FIGURE 2-2
-1 1013053 1 BOLT, STOPPER, 12MM
- 2 1013040 2 LOCKWASHER, TIE ROD
- 3 1013039 2 WASHER, TIE ROD STOPPER
- 4 1013034 2 BAND, BELLOWS
-5 1013035 2 SEAL, DUST
- B 1010138 3 LOCKNUT, 3/8-16
-7 1013036 1 BUSHING, RACK
- 8 1013037 1 RING, SNAP
-9 NO # 1 RACK, STEERING (SEE ITEM 20)
-10 1013041 1 END, RACK
-1 1013042 2 NUT, HEX, 12MM
- 12 1010116 1 FITTING, GREASE
-13 7540 1 SOCKET, VERTICAL, LEFT HAND
INCLUDES ITEMS 12, 15 AND 33
-14 1035 1 PIN, COTTER
-15 7602 1 NUT, HEX, SLOTTED, 3/8-24
-16 7555 1 NUT, LEFT HAND, JAM, 1/2-20
-17 1012467 1 LINK, DRAG
-18 1624 3 BOLT, HEX, 3/8-16
-19 334 3 FLATWASHER, 3/8"
-2 1012452 1 STEERING GEAR BOX ASSEMBLY
INCLUDES ITEMS 1 THRU 5, 7 THRU 11 AND 21 THRU 31
-21 1013043 1 SCREW, RACK GUIDE
-2 1013044 1 LOCKNUT, RACK SCREW
-23 1013045 1 SPRING, RACK GUIDE PRESSURE
-24 1013046 1 GUIDE, STEERING RACK
-25 1013047 1 BOX, STEERING GEAR
-26 1013048 1 BUSHING, PINION
-27 NO # 1 PINION, STEERING (SEE ITEM 20)
-28 1012884 i BEARING
-29 1013051 1 RING-RETAINING, INTERNAL
- 30 1013052 1 DUST SEAL, STEERING PINION
- 31 1013031 1 RING-RETAINING, EXTERNAL
-32 1013030 1 WASHER, END
-33 1011930 1 DUST SEAL

ubCar |

CuiCar)

Manual No. 1013185 - Issue Date 9/91

Effective Serial No. AB411-52367 thru




FIGURE 2-3. FRONT SUSPENSION ASSEMBLY. SEE LIST 2-3. .

=

Manual No. 1013165 - lssue Date 9/91
2-6 Effective Serial No. AB411-52367 thru ¢




FRONT SUSPENSION ASSEMBLY

FIGURE- e UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
3- NO # 1 FRONT SUSPENSION ASSEMBLY
FOR ILLUSTRATION, SEE FIGURE 2-3
-1 7539 1 JOINT, RIGHT HAND BALL
INCLUDES ITEM 23 J
-2 1015597 4 1/4-28 THREAD FORMING GREASE FITTING
-3 1308 3 NUT, 1/2-20 HEX
- 4 1010219 1 ROD, TIE
-5 7555 1 NUT, 1/2-20 LEFT HAND HEX
-6 7540 1 JOINT, LEFT HAND BALL
INCLUDES ITEM 23
-7 1010126 2 BOLT, 3/8-16 SHOULDER HEX
- 8 1014235 2 ABSORBER, SHOCK
-9 1624 6 BOLT, 3/8-16 HEX
-10 1010138 6 LOCKNUT, 3/8-16
-1 1012496 3 SHOCK SUPPORT WELD ASSEMBLY
-12 1015589 1 “A" PLATE SUBASSEMBLY (LEFT HAND)
INCLUDES ITEMS 2 AND 13 AND 29
-13 7719 4 BUSHING, BRONZE
- 14 1010125 2 BOLT, 3/8-16 SHOULDER HEX
-15 209 2 LOCKWASHER, 1/2"
-16 1010117 2 CLEVIS, UPPER
=17 8754 4 LOCKNUT, 3/8-16 NYLON
-18 1010150 2 WASHER, THRUST
-19 1010348 1 SPINDLE LEFT HAND ASSEMBLY
INCLUDES ITEMS 2, 20, AND 21
-20 BO67 2 BUSHING, SPINDLE
-21 7048 2 BUSHING, 3/4" BRONZE
-22 1010121 2 KING PIN ASSEMBLY
-23 7602 2 NUT, 3/8-24 SLOTTED HEX
- 24 1035 2 PIN, COTTER 3/32 X 1"
- 25 8755 2 BOLT, 3/8-16 HEX
- 26 1010124 1 PLATE, FRONT SPRING MOUNTING
-27 8745 1 ADJUSTER, FRONT SPRING ECCENTRIC
- 28 1013867 1 SPRING, FRONT
INCLUDES ITEMS 27 AND 32
-29 1015583 8 BUSHING, URETHANE
-30 1012303 2 BUSHING, 3/8" STEEL
- 31 1014276 1 PLATE, FRONT SPRING RETAINER
- 32 706 9 NUT, 3/8-16 HEX
-33 357 8 LOCKWASHER, 3/8"
-34 1010200 4 BOLT, 3/8-16
- 35 1010347 1 SPINDLE RIGHT HAND ASSEMBLY
INCLUDES ITEMS 2, 20 AND 21
- 36 334 4 FLATWASHER, 3/8"
- 37 1010005 2 FLATWASHER, SPECIAL
- 38 7840 2 NUT, 3/4-16 SLOTTED HEX
-39 1011887 2 COVER, DUST
- 40 7910 2 PIN, COTTER 5/32 X 1"
- 41 1011894 2 HUB ASSEMBLY
INCLUDES ITEMS 42 AND 43
- 42 1011393 4 BEARING, HUB PACKAGE (2 PIECES)
-43 1011304 B STUD, LUG
- 44 10113980 B NUT, LUG
- 45 1013135 2 SEAL, DUST
- 46 1015586 1 “A" PLATE ASSEMBLY, RIGHT HAND
INCLUDES ITEMS 2, 13 AND 29
(A~ L~
; ClubCarJ

_ Manual No. 1013165 - Issue Date 9/91
DS ciecrric asderch
Effective Serial No. AB411-52367 thru 27




FIGURE 2-4. REAR SUSPENSION ASSEMBLY. SEE LIST 2-4. .

=

Manual No. 1013165 - Issue Date 9/91 DS eLecraic
2-8 Effective Serial No. AB405-50907 thru AB617-94974




REAR SUSPENSION ASSEMBLY

FIGURE- B UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
4 - NO # 1 REAR SUSPENSION ASSEMBLY
FOR ILLUSTRATION, SEE FIGURE 24
-1 1010138 6 DIMPLED LOCKNUT, 3/8-16 UNC
- 2 334 2 FLATWASHER, 3/8"
- 3 1011206 1 BRAKE CABLE SUPPORT
- 4 1015583 12 URETHANE BUSHING
- 5 1010974 2 REAR SPRING
- 6 7228 2 BOLT, HEX, 3/8-16 UNC X 3-3/4"
-7 1012180 2 “U" BOLT
- B 7569 4 REAR SPRING SHACKLE
- 9 8755 4 BOLT, HEX, 3/8-16 UNC X 3-3/8"
- 10 1012181 1 SHOCK MOUNT, RIGHT HAND
-10 1012182 1 SHOCK MOUNT, LEFT HAND
-N 720 4 LOCKWASHER, 7/16"
-12 8938 4 NUT, HEX, 7/16-14 UNC
-13 1010145 4 NUT, HEX, 3/8-24 UNC
- 14 1011415 4 SHOCK ABSORBER CUSHION KIT
-15 1013164 1 SHOCK ABSORBER KIT
INCLUDES ITEMS 14(4) AND 15(2)
-16 1012303 6 STEEL BUSHING

=

Manual No. 1013185 - Issue Date 9/91
Effective Serial No. AB405-50907 thru AB617-94974

2-9




FIGURE 2-4A. REAR SUSPENSION ASSEMBLY. SEE LIST 2-4A. .

=3

Manual No. 1013165 - Issue Date 9/91
l 'S ELECTRIC
2-BA Effective Serial No. AB617-94975 thru




REAR SUSPENSION ASSEMBLY

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
4A - NO # 1 REAR SUSPENSION ASSEMBLY
FOR ILLUSTRATION, SEE FIGURE 2-4A

-1 1010138 6 DIMPLED LOCKNUT, 3/8-16 UNC

- 3 1013207 2 BRAKE CABLE SUPPORT

- 4 1015583 12 URETHANE BUSHING

-5 1010974 2 REAR SPRING

- T 1012180 2 “U" BOLT

- 8 7569 4 REAR SPRING SHACKLE

-9 8755 6 BOLT, HEX, 3/8-16 UNC X 3-3/8"

-10 1012181 1 SHOCK MOUNT, LEFT HAND

-10 1012182 1 SHOCK MOUNT, RIGHT HAND

-1 720 4 LOCKWASHER, 7/16"

-12 8938 4 NUT, HEX, 7/16-14 UNC

-13 1010145 4 NUT, HEX, 3/8-24 UNC

-14 1011415 4 SHOCK ABSORBER CUSHION KIT

-15 1013164 1 SHOCK ABSORBER KIT

INCLUDES ITEMS 14(4) AND 15(2)
-16 1012303 6 STEEL BUSHING

CubCar }

Manual No. 1013165 - Issue Date 9/91

Effective Serial No. AB617-84975 thru

2-9A







Section Il

POWER TRAIN GROUP




FIGURE 3-1. DRIVE UNIT. SEE LIST 3-1. .

i - B ®

l ClubCar |
i !

Manual No. 1013165 - Issue Date 9/91

3-2 Effective Serial No. AB405-50907 thru AB611-90299




DRIVE UNIT

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
1- NO # 1 DRIVE UNIT COMPLETE
INCLUDES ITEMS 1-51
FOR ILLUSTRATION, SEE FIGURE 3-1
-1 1014480 1 RIGHT HAND AXLE SHAFT ASSEMBLY
INCLUDES ITEMS 2, 3, 4, 7 THRU 12
-2 1011304 8 AXLE FLANGE STUD
-3 1012670 2 SNAP RING
- 4 1012676 2 COIL SPRING
= 18 1012671 AR SHIM, .020 THICK
-5 1012573 A/R SHIM, .012 THICK
-6 1012689 1 AXLE BEARING KIT
INCLUDES ITEMS 7 THRU 13
= = 1011291 2 BALL BEARING, DOUBLE SEAL
-8 1012678 2 WASHER
-9 1012672 2 WASHER, SLEEVE
-10 1012673 2 O-RING
-1 1012674 2 SLEEVE
-12 1012675 2 STOPPER RING
-13 1012683 2 OIL SEAL
- 14 1012680 1 RIGHT HAND AXLE TUBE
-15 1012682 i SEAL WASHER
-16 1012681 1 BREATHER PLUG
=17 7336 2 BALL BEARING
-18 1012665 1 OIL SEAL
-19 1012660 1 RIGHT HAND HOUSING
-20 NO # 1 HOUSING GASKET
=21 1012708 10 NUT, 10MM HEX
-22 1012700 10 LOCKWASHER, 10MM
-23 1012661 10 STUD, 10MM
-24 1012684 2 AXLE TUBE GASKET
-25 1012528 6 NUT, 8MM HEX
- 26 7174 9 LOCKWASHER, 5/16"
-27 1012666 1 DRAIN PLUG
-28 1012667 1 GASKET, DRAIN PLUG
-29 7335 1 BALL BEARING
- 30 1012688 1 SHIM, INPUT SHAFT
-3 1012707 1 INPUT SHAFT AND GEAR
-32 1012687 1 BALL BEARING
-33 1012704 2 PARALLEL PIPE PIN
-34 1012659 1 LEFT HAND HOUSING
-35 1012664 1 RUBBER PLUG
- 36 1012705 4 BOLT, 8MM x 50MM HEX
-37 1012679 1 LEFT HAND AXLE TUBE
-38 * 1014481 1 LEFT HAND AXLE SHAFT ASSEMBLY
INCLUDES ITEMS 2, 3, 4, 7 THRU 12
-39 1012706 6 BOLT, 8MM x 60MM HEX
- 40 1012662 1 LEVEL PLUG
-41 1012663 1 GASKET, LEVEL PLUG
- 42 1012701 1 PARALLEL PIN
-43 1012696 2 DIFFERENTIAL SIDE GEAR
- 44 1012702 1 SPRING PIN
- 45 1012697 1 PINION MATE SHAFT
- 46 1012695 2 DIFFERENTIAL PINION GEAR
- 47 1012699 2 TAB, LOCKING
- 48 1012570 4 8MM x 55MM CARRIER BOLT
-49 1012698 1 DIFFERENTIAL CASE
- 50 1012694 1 OUTPUT GEAR
- 51 NO # 1 INTERMEDIATE GEAR ASSEMBLY

' ClubCar |

Manual No. 1013165 - Issue Date 9/91
,
Effective Serial No. AB405-50907 thru ABE11-90289 3-3




FIGURE 3-1A. DRIVE UNIT. SEE LIST 3-1A. .

Cuncar

Manual No. 1013165 - Issue Date 9/91

3-2A Effective Serial No. AB611-90300 thru




Teccinl DIF 70 4l 3
DRIVE UNIT F‘-‘J' DR Bt YA

FIGURE- BT UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER Agu 1234
1A - 1013664 1 DRIVE UNIT
INCLUDES ALL ITEMS EXCEPT 8, 9, 10, 11 & 43
FOR ILLUSTRATION, SEE FIGURE 3-1A
-1 1013785 1 AXLE ASSEMBLY, RIGHT
INCLUDES ITEMS 2, 16, 18 AND 19
=2 1013787 8 LUG STUD
= 1013790 10 BOLT (10 X 30)
-4 1013791 10 LOCKWASHER
-5 1013775 1 INPUT SHAFT OIL SEAL
-6 1013756 1 GEAR CASE — RIGHT HAND
= 7 1012711 1 BREATHER PLUG
-9 451 6 1/4" LOCKWASHER
-1 7311 3 1/4-20 X 2° HEX BOLT
-12 1013758 1 GASKET
-13 7330 2 BEARING — BALL
- 14 1013789 2 GASKET — AXLE TUBE
-15 1013783 1 AXLE TUBE ASSEMBLY — RIGHT HAND
(FOR DRIVE UNIT SERIAL NO. 6100217 AND EARLIER)
- 15A 1014209 1 AXLE TUBE ASSEMBLY — RIGHT HAND
v (FOR DRIVE UNIT SERIAL NO. 6100218 AND LATER)
-16 1013788 2 BUSHING (FOR DRIVE UNIT SERIAL NO. 6071277 AND EARLIER)
- 16A 1014207 1 BUSHING WITH GROOVE IN END (FOR DRIVE UNIT SERIAL NO. 6071278 AND LATER)
-17 1013794 2 AXLE SHAFT OIL SEAL
-18 1011291 2 OUTER AXLE TUBE BEARING
-19 1013792 2 CIRCLIP, TYPE-C
-20 7335 3 INPUT GEAR BEARING
-2 1913764 1 SHAFT, INPUT
-22 7336 1 INTERMEDIATE GEAR BEARING
-23 1013766 1 INTERMEDIATE GEAR — SMALL
-24 1013780 1 KEY, SUNK
-25 1013765 1 INTERMEDIATE GEAR — LARGE
-26 1013757 1 GEAR CASE — LEFT HAND
-27 1013759 2 FILL PLUG WITH GASKET
-28 1013763 10 BOLT (6 X 50)
-29 1012710 2 PIN, DOWEL
-30 1013779 8 BOLT (8 X 37)
- 31 1013782 4 PLATE, LOCK
-32 1013767 1 QUTPUT GEAR
-33 1013772 1 DIFFERENTIAL PIN
-34 1013768 1 DIFFERENTIAL GEAR CASE — LEFT HAND
-35 1013773 2 PLATE, THRUST (DIFFERENTIAL GEAR)
- 36 1013771 2 DIFFERENTIAL GEAR
-37 1013774 2 PLATE, THRUST (IDLER GEAR)
- 38 1013770 2 DIFFERENTIAL IDLER GEAR
-39 1013769 1 DIFFERENTIAL GEAR CASE — RIGHT HAND
- 40 1013781 AR SHIM
- 41 1013784 1 AXLE TUBE ASSEMBLY — LEFT HAND
(FOR DRIVE UNIT SERIAL NO. 6100217 AND EARLIER)
- 41A 1014210 1 AXLE TUBE ASSEMBLY — LEFT HAND
(FOR DRIVE UNIT SERIAL NO. 6100218 AND LATER)
-42 1013786 1 AXLE ASSEMBLY, LEFT
INCLUDES ITEMS 2, 16, 18 AND 19
-43 B233 3 1/4-20 NYLON LOCKNUT
- 44 1014193 1 PIN, DOWEL

=

Manu?l No. ‘.1013165 - Issue Date 9/91
Effective Serial No. A8611-90300 thru 3-3A




FIGURE 3-2. MOTOR ASSEMBLY FOR CLUB CAR MODELS 1012191 AND 1012653. SEE LIST 3-2. .
(R ®
| ClubCar J

Manual No. 1013165 - Issue Date 8/91
3-4 Effective Serial No. AB405-50907 thru DS =




MOTOR ASSEMBLY FOR CLUB CAR MODELS 1012191 AND 1012653

FIGURE- - UNITS
HER NUMBER PER DESCRIPTION
NUMBER ASM 1234
2- 1012191 1 MOTOR ASSEMBLY COMPLETE
1014678 1 FOR ILLUSTRATION, SEE FIGURE 3-2

-1 1011411 1 BRUSH SPRING PACKAGE (4 PIECES)
- 2 1011283 2 SCREW, BRUSH RIGGING
-3 1011410 1 BRUSH PACKAGE (4 PIECES)
- 4 1011409 2 RUBBER GASKET PACKAGE (4 PIECES)
- 5 1011407 4 HARDWARE KIT
- 6 1011275 2 MOTOR CLAMP SCREW (CE)
-7 1011284 1 BRUSH RIGGING
- 8 1011412 1 SCREW, POLE PIECE PACKAGE (8 PIECES)
-9 1011413 1 FIELD POLE PIECE PACKAGE (4 PIECES)
-10 1011288 1 FIELD COILS, MODEL 1012191
-10 1011289 1 FIELD COILS, MODEL 1012653
-N 1011290 1 BALL BEARING, DOUBLE SHIELD
-12 7847 2 BOLT, HEX HEAD, 1/4-20 X 3/4"
-13 451 5 LOCKWASHER, 1/4"
-14 102177 1 MOTOR/AXLE CLIP
-15 1010934 1 BOLT, HEX HEAD, 5/16-18 X 1"
- 16 7174 : ] LOCKWASHER, 5/16"
-17 1013893 3 SCREW, PAN HEAD, #8-32
-18 1013894 1 RETAINER-BEARING
-19 1014201 3 BOLT, HEX, 1/4-20 X 2-1/4"

CuoCor |

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. A8405-50907 thru _ 3-5




FIGURE 3-3. MOTOR ASSEMBLY FOR CLUB CAR MODEL 1012190. SEE LIST 3-3. .
T a riL e ®
\ ClubCar

Manual No. 1013165 - Issue Date 9/91
3-6 Effective Serial No. AB405-50907 thru __ ELECTRIC




MOTOR ASSEMBLY FOR CLUB CAR MODEL 1012190

FIGURE- PART UNITS
m:TMEBMER NUMBER ;; 1234 DESCRIPTION
3- NO # MOTOR ASSEMBLY COMPLETE
FOR ILLUSTRATION, SEE FIGURE 3-3

= 1 1011335 4 BRUSH HOLDER ASSEMBLY SCREW
-2 1011420 1 BRUSH SPRING PACKAGE (4 PIECES)
-3 1011424 1 BRUSH PACKAGE (4 PIECES)
- 4 1011333 4 BRUSH SCREW
-5 1011326 1 BRUSH HOLDER ASSEMBLY
- 8 1011421 1 JUMPER WIRE PACKAGE (2 PIECES)
-7 1011324 2 TERMINAL BOLT
- 8 1011323 2 INSULATING TUBE
-9 1011334 4 BRUSH COVER
-10 1011321 4 BRACKET BOLT, (B)
-1 1011322 4 SCREW, BEARING RETAINER
-12 1011347 B TERMINAL KIT
-13 1011320 4 INSULATING WASHER
-14 1011328 1 FIELD COIL
-1 1011327 2 INSULATING TUBE
-16 1011423 1 POLE PIECE PACKAGE (4 PIECES)
-1 1011422 1 POLE PIECE BOLT PACKAGE (8 PIECES)
-18 1012177 1 MOTOR/AXLE CLIP
-19 7847 3 BOLT, HEX HEAD, 1/4-20 X 3/4"
-20 1011318 1 BEARING RETAINER
-21 1011319 1 BALL BEARING, DOUBLE SHIELD
- 22 451 5 LOCKWASHER, 1/4”
-23 1010934 1 BOLT, HEX HEAD, 5/16-18 X 1"
-24 7174 5 LOCKWASHER, 5/16"
-25 1014201 3 BOLT, HEX HEAD, 1/4-20 X 2-1/4"

(Cuncar

Manual No. 1013165 - Issue Date 9/91

Effective Serial No. AB405-50907 thru







Section IV

BRAKE SYSTEM AND PEDAL GROUP




FIGURE 4-1. BRAKE CLUSTER, RIGHT HAND AND LEFT HAND. SEE LIST 4-1. .

=

Manual No. 1013165 - Issue Date 9/91

4-2 Effective Serial No. AB036-15260 thru




BRAKE CLUSTER, RIGHT HAND AND LEFT HAND

FI?’:HME- EART U:Er;s DESCRIPTION
&BEH NEMBER ASM 1234
8 1011145 1 RIGHT HAND BRAKE CLUSTER COMPLETE
INCLUDES ITEMS 4 THRU 14
1011146 1 LEFT HAND BRAKE CLUSTER COMPLETE

INCLUDES ITEMS 4 THRU 14
FOR ILLUSTRATION SEE FIGURE 4-1

-1 1013924 8 LOCKNUT, 5/16-24, GRADE 8
-2 1013923 8 BOLT, HEX HEAD, 5/16-24, GRADE 8
(FOR CARS WITH DRIVE UNIT SERIAL NO. 6100217 AND EARLIER)
- 2 1014153 8 BOLT, BRAKE CLUSTER MOUNTING
(FOR CARS WITH DRIVE UNIT SERIAL NO. 6100218 AND LATER)
-3 1011137 2 DRUM, BRAKE
- 4 1011494 1 PLATE BACKING, LEFT HAND
- 4 1011154 1 PLATE BACKING, RIGHT HAND
= 5 1011465 1 BRAKE ACTUATOR KIT
-6 1011467 1 ANCHOR BODY KIT
INCLUDES ITEM 16
< 1011463 1 BRAKE SHOE PACKAGE (4 PIECES)
-8 1011466 1 SHOE RETAINER KIT
-9 1011464 1 BRAKE SPRING PACKAGE
-10 1011297 2 ARM, BRAKE LEVER
=1 1010829 2 PIN, 5/16" CLEVIS
-12 1035 2 PIN, COTTER
-13 1010850 2 COVER, DUST
-14 1011303 2 CAP, ADJUSTMENT BOLT

=

Effective Serial No. AB036-15260 thru i3




FIGURE 4-2. BRAKE PEDAL AND CABLE ASSEMBLY. SEE LIST 4-2. .

Manual No. 1013165 Issue Date 9/91
4-4 Effective Serial No. ABO36-15260 thru EECTHIC




BRAKE PEDAL AND CABLE ASSEMBLY

FIGURE- BaEv UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER AsM_| 1234
2- NO # 1 BRAKE PEDAL AND CABLE ASSEMBLY
FOR ILLUSTRATION SEE FIGURE 4-2
-1 1032 2 NYLON BUSHING
-2 1010933 1 TORSION SPRING
-3 1010927 1 HILL BRAKE SPACER
- 4 1011406 1 BRAKE PEDAL KIT
INCLUDES ITEMS 5 AND 6
-8 7716 5 SCREW, #10-16 SHEET METAL
-6 1013869 1 BRAKE PEDAL PAD
- 7 1016173 1 HILL BRAKE ROD AND PAWL KIT
INCLUDES ITEMS 8, 9, 10, AND 27
-8 NO # 1 ROLL PIN
-9 NO # 1 NUT, 5/16" PUSH
-10 NO # 1 HILL BRAKE ROD SLEEVE
-1 1010878 1 BRAKE STOP
-12 1011402 1 BRAKE MOUNTING BLOCK PACKAGE (4 PIECES)
- 13 7473 B NUT, 5/16-18 NYLON LOCK
- 14 1241 8 WASHER, 5/16" FLAT
- 15 1010808 1 EQUALIZER ROD
- 16 1013531 1 SPRING, BRAKE RETURN
- 17 1010921 4 BOLT, 5/16-18 HEX
-18 1010814 1 PIN, EQUALIZER PIVOT
-19 1013855 1 SPACER EQUALIZER
-20 1242 2 NUT, 5/16-18 HEX
-21 1011403 2 BRAKE CABLE KIT
INCLUDES ITEMS 22, 23, 24
-22 1011779 4 RING, “E"
-23 1035 4 PIN, COTTER
-24 1010829 4 PIN, 5/16" CLEVIS
-25 1010809 1 EQUALIZER WELD ASSEMBLY
-26 1028 1 NUT, 1/4-20 HEX
-21 NO # 1 ROD, HILL BRAKE (SEE ITEM 7)
-28 1010932 1 BALL JOINT, 1/4-28
-29 1011418 1 HILL BRAKE KIT
INCLUDES ITEMS 1, 5, 29, 30, 31
-30 1013876 NUT, 3/8" PUSH
- 31 1013870 1 PAD, HILL BRAKE

(Cuocar §

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. AB036-15260 thru

4-5




FIGURE 4-3. ACCELERATOR PEDAL ASSEMBLY. SEE LIST 4-3.

Manual No. 1013165 - Issue Date 9/91 m
4-6 Effective Serial No. A8123-22828 thru




ACCELERATOR PEDAL ASSEMBLY

FIGURE- PART UNITS
. ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
3- NO # 1 ACCELERATOR PEDAL ASSEMBLY

FOR ILLUSTRATION SEE FIGURE 4-3

-1 1011877 1 LATCH, HILL BRAKE

- 2 1016116 1 ROD, ACCELERATOR PIVOT

- 3 1028 2 NUT, 1/4-20 HEX

- 4 1010878 1 STOP, BRAKE

-5 403 1 BOLT, 1/4-20 HEX

- 8 8304 1 WASHER, 1/4” INTERNAL TOOTH LOCK

= T 1010969 1 ACCELERATOR PEDAL ASSEMBLY
INCLUDES ITEMS 8, 9, 10, 11

- 8 77186 4 SCREW, #10-16 SHEET METAL

-9 1013871 1 PAD, ACCELERATOR

- 10 1011691 1 HANGER, ACCELERATOR PEDAL SPRING

-1 1010954 1 BALL STUD, 1/4-28

-12 1011734 2 BALL JOINT, 1/4-28 SPRING LOADED

-13 1011084 2 NUT, 1/4-28 JAM

-14 1010806 1 ROD, ACCELERATOR

-15 8233 4 LOCKNUT, 1/4-20 NYLON

- 17 7479 4 BOLT, 1/4-20 HEX

- 18 1011699 1 SPACER, 1/2"

-19 1011694 2 BRACKET, ACCELERATOR BEARING

-20 1011700 1 SPACER, ACCELERATOR

- 21 1012075 1 SPRING EXTENSION

=

Manual No. 1013185 - Issue Date 9/91
Effective Serial No. AB123-22828 thru -







Section V

ELECTRICAL SYSTEM




&9

&
o : 5 SOLENOID & RESISTOR
1 a GROUP
2 6 @
oM MOTOR

28 BUZZER

=

FORWARD AND REVERSE >
LIMIT SWITCH

DETAIL A

FIGURE 5-1. WIRING DIAGRAM. SEE LIST 5-1. .

=

Manual No. 1013165 - Issue Date 9/91
5-2 Effective Serial No. AB502-68446 thru AB845-160171




POWER WIRING

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
1- NO # POWER WIRING
FOR ILLUSTRATION, SEE FIGURE 5-1
-1 1010908 3 BATTERY HOLD DOWN
-2 1013683 6 “J" BOLT
-3 1014304 18 HEX NUT, STAINLESS STEEL, 5/16-18 UNC
-4 1011578 6 FLATWASHER, TYPE B 5/16" \
- 5 1011072 1 WIRE ASSEMBLY #6 WHITE
- 6 1016070 : | WIRE ASSEMBLY #6 BROWN
- T 1016069 1 WIRE ASSEMBLY #6 PURPLE
- 8 1011073 1 WIRE ASSEMBLY #6 WHITE
-9 1012651 1 WIRE ASSEMBLY #6 BLACK
-10 1011037 1 WIRE ASSEMBLY #18 WHITE
-1 1014024 1 WIRE ASSEMBLY #18 ORANGE
-12 1011036 1 WIRE ASSEMBLY #18 YELLOW
-13 1011056 1 WIRE ASSEMBLY #18 GREEN
- 14 1011055 1 WIRE ASSEMBLY #18 RED
.15 1011054 1 WIRE ASSEMBLY #18 WHITE
-16 1011053 1 WIRE ASSEMBLY #18 BLUE
-17 1011052 1 WIRE ASSEMBLY #18 BLACK
-18 1011035 1 WIRE ASSEMBLY #18 YELLOW
-19 1011006 1 WIRE ASSEMBLY #18 BLUE
-20 1011007 1 WIRE ASSEMBLY #18 RED
-21 1011010 1 WIRE ASSEMBLY #10 WHITE
-22 1012237 1 WIRE ASSEMBLY #10 RED
-23 1011069 1 WIRE ASSEMBLY #6 RED
- 24 1011069 1 WIRE ASSEMBLY #6 RED
-25 1013697 6 CLUB CAR SERIES 2200 BATTERY
-2 1010958 5 WIRE ASSEMBLY #6 BLACK
-28 1012022 3 CABLE CLAMP
-29 1606 3 POP RIVET, 3/16"
-3 8795 2 SELF-TAPPING SCREW, PHILLIPS PAN HEAD, #7 X 1-3/4"
-32 8796 6 SELF-TAPPING SCREW, PHILLIPS PAN HEAD, #7 X 3/4"
-33 4107 1 CHARGER RECEPTACLE
-34 1013425 1 ON-BOARD FUSE ASSEMBLY KIT
INCLUDES ITEMS 35 THRU 42

-35 1013649 1 RECEPTACLE BEZEL
- 36 1013266 2 SCREW, PHILLIPS HEAD, TYPE BT, #8-18 X 1/2"
-a7 8797 6 NUT, #10-32 BRASS
- 138 1012143 1 FUSE LENS
-39 1012085 1 FUSE, 80 AMP
- 40 1012142 1 FUSE HOLDER
-4 1013092 1 WIRING ASSEMBLY #10 RED
- 42 1013628 1 FUSE & RECEPTACLE MOUNTING BRACKET

(Cuoc &

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. AB502-68446 thru AB845-160171 5-3




RESISTOR GROUP
ASSEMBLY

BUZZER

SWITCH WIPER SWITCH

ASSEMBLY

DETAILA

Mouskco 106 wﬁ-j/{,l[u&h 13

-B%x * &rsex solenmno
R R acn bk FBe

DETAIL A

FIGURE 5-1A. WIRING DIAGRAM. SEE LIST 5-1A. .

CIubCE

Manual No. 1013165 - Issue Date 9/91
5-2A Effective Serial No. AB910-167515 thru

I




POWER WIRING

FIGURE- PART UNITS
e NUMBER PER DESCRIPTION
NUMBER ASM 1234
1A- NO # POWER WIRING ) 0[.4 —
- 1 1011068 1 WIRE ASSEMBLY #6 RED ?35
-2 1011070 1 WIRE ASSEMBLY #6 BLACK
- 3 1012651 1 WIRE ASSEMBLY #6 BLACK
-4 1014038 1 WIRE ASSEMBLY #6 WHITE
-5 1014036 1 WIRE ASSEMBLY #6 BLACK
- 6 1014035 1 WIRE ASSEMBLY #6 BLUE
-7 1014034 1 WIRE ASSEMBLY #6 GREEN
-8 1014033 1 WIRE ASSEMBLY #6 YELLOW
-9 1014032 1 WIRE ASSEMBLY #6 ORANGE
- 10 1014828 1 WIRE ASSEMBLY #6 GREEN
-1 1014030 1 WIRE ASSEMBLY #6 WHITE
- 12 1014029 1 WIRE ASSEMBLY #6 WHITE
-13 1014022 1 WIRE ASSEMBLY #18 RED
-1 1013092 1 WIRE ASSEMBLY #10 RED
- 15 1014024 1 WIRE ASSEMBLY #18 ORANGE
- 16 1012230 1 WIRE ASSEMBLY #18 WHITE
- 17 1014023 1 WIRE ASSEMBLY #18 GREEN
- 18 1012237 1 WIRE ASSEMBLY #10 RED
- 19 1011010 1 WIRE ASSEMBLY #10 WHITE
- 20 1011007 1 WIRE ASSEMBLY #18 RED
- 21 1014039 1 WIRE ASSEMBLY # WHITE
- 22 1011006 1 WIRE ASSEMBLY #18 BLUE
- 23 1011069 1 WIRE ASSEMBLY # RED
- 24 1014040 1 WIRE ASSEMBLY #18 YELLOW
- 25 1010958 5 WIRE ASSEMBLY #6 BLACK
- 27 8797 6 NUT #10-32, BRASS
- 28 1012143 1 FUSE LENS
- 29 1012085 1 FUSE, 80 AMP
- 30 1012142 1 FUSE HOLDER
- 31 1013628 1 FUSE AND RECEPTACLE MOUNTING BRACKET
- 32 1013649 1 RECEPTACLE BEZEL
- 33 4107 1 CHARGER RECEPTACLE
-4 1013266 2 SCREW, PHILLIPS HEAD, TYPE BT, #8-18 X 1/2"
- 35 1013697 6 CLUB CAR SERIES 2200 BATTERY
- 36 8795 2 SELF TAPPING SCREW, PHILLIPS PAN HEAD # 7 X 1-3/4"
- 37 879 6 SELF TAPPING SCREW, PHILLIPS PAN HEAD # 7 X 3/4"
- 38 1012022 3 CABLE CLAMP
- 39 1606 3 POP RIVET, 3/16"
- 40 1010008 3 BATTERY HOLD DOWN
- 41 1013683 6 “J* BOLT
- 42 1014305 18 HEX NUT, 5/16-18 UNC SS.
- 43 1011578 6 FLATWASHER, TYPE B, 5/16"
- 44 1016 4 #10 SPLIT LOCKWASHER
- 45 1014516 1 FUSE LINK KIT (NOT SHOWN)
INCLUDES ITEMS 27, 28, 29, 30 AND 44

=

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. AB910-167515 thru 5-3A




FIGURE 5-2. SPEED SWITCH ASSEMBLY. SEE LIST 5-2.

Cl
DS eLecTric

Effective Serial No. AB502-68446 thru AB845-160171

Manual No. 1013165 - Issue Date 9/91




SPEED SWITCH ASSEMBLY

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
2- 1013410 1 SPEED SWITCH ASSEMBLY

COMPLETE WITH WIRES (NOT SHOWN)
EXCLUDING MOUNTING HARDWARE ITEMS 14 THRU 18
FOR ILLUSTRATION, SEE FIGURE 5-2

-1 1010945 2 SPEED SWITCH CAPLUG

-2 1014808 5 LIMIT SWITCH

- 4 1011024 1 ALIGNMENT PIN

-5 8058 2 LOCKWASHER, #4

- 8 1012798 1 SPEED SWITCH SLIDE

= ¥ 1010954 1 BALL STUD — 1/4-28 UNF

- 8 332 1 FLATWASHER, 1/4"

-9 8717 il LOCKNUT, 1/4-28 UNF

~10 1010928 1 SPEED SWITCH BOX

-1 1010875 1 SCREW, HEX HEAD, MACHINE, #4-40

-12 1010876 1 SCREW, HEX HEAD, MACHINE, #10-32

-13 1011020 1 SPLIT GROMMET

- 14 7893 1 NUT, HEX, #10-32 UNF

-15 8049 1 LOCKWASHER, #10

-16 8057 1 NUT, HEX, #4-40 UNC

=17 8058 1 LOCKWASHER, #4

-18 1011034 1 FLATWASHER, WIDE, #4

=19 8057 1 NUT, HEX, #4-40

=

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. AB502-68446 thru ABB45-160171




-GLIDE ACCELERATOR SYSTEM. SEE LIST 5-2A.

FIGURE 5-2A. V

’( CIubCaq
DS eLectric

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. AB910-167515 thru

5-4A




V-GLIDE ACCELERATOR SYSTEM

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
2A - NO # V-GLIDE ACCELERATOR SYSTEM
FOR ILLUSTRATION, SEE FIGURE 5-2A
-1
1014999 1 SPEED CONTROLLER CASE ljﬂSS.EMB.LY sce ol 6 140
- 2 1014 5 1/4"-20 UNC HEX NUT, BRASS
-3 451 7 1/4" SPLIT LOCKWASHER
- 4 1014253 3 1/4"-20 BRASS JAM NUT
- 5 7473 1 5/16"-18 UNC NYLON LOCKNUT
- 6 1012353 1 174" X 1/4"-28, SHORT BALL STUD
-7 1014003 1 SPEED CONTROLLER BELL CRANK
-8 8449 1 1/4"-28 DIMPLED LOCKNUT
-9 1012903 2 3/8" X 1/2" FLANGE BEARING
-10 1014189 1 1/4"-20 X 200 HEX CAP SCREW, BRONZE
-1 1013886 1 SPEED CONTROLLER COVER
=2 7893 1 #10-32 UNF HEX NUT
-13 1014017 1 SPEED CONTROLLER SHAFT AND CARRIER
-14 1013998 1 SPEED CONTROLLER BRUSH SPRING
- 15 1014000 1 SPEED CONTROLLER ADJUSTING STUD
-16 1014019 1 #4-40 UNC TYPE “F" SCREW
- 17 8058 3 #4 SPLIT LOCKWASHER
- 18 1013887 1 SPEED CONTROLLER ARM
-19 1013860 1 SPEED CONTROLLER BRUSH
-20 8056 2 #4-40 UNC X 3/4" ROUND HEAD SCREW
-21 1014807 1 LIMIT SWITCH
-22 1014010 1 SPLIT GROMMET
-23 8057 2 #4-40 UNC HEX NUT
-24 1014109 2 #10-24 X 3/4" ROUND HEAD BOLT
-25 1016175 2 #10 SPLIT LOCKWASHER
- 26 1017 2 #10 HEX NUT
-7 1014016 1 ACCELERATOR ROD
-28 1011084 2 1/4-28 JAM NUT
-29 1011734 2 BALL JOINT
-30 1014414 1 BUMPER, SPEED CONTROLLER
-3 1014367 1 SHIM, SPEED CONTROLLER
-32 1014413 1 HAIR SPRING COTTER PIN
-33 1014660 1 SPEED CONTROLLER DECAL
1016140 1 V-GLIDE SPEED CONTROLLER ASSEMBLY

INCLUDES ITEMS 1 THRU 22, 30 AND 33

=

Manual No. 1013165 - Issue Date 9/91

Effective Serial No. ABI10-167515 thru

5-5A




5-6

80

3\
N
\,'mm
o/
B

Ipm
§

“ )
/| VA 7~
)
o
(i ;
A
e
\ i
\ T
i, & =t
5] By -
L ! :
A\ -
k [
iy
i ’\‘v pam g e
T T
B

ot T ffmetelln
(B-{10H] B

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. AB0O36-15260 thru AB845-160171




SOLENOID AND RESISTOR GROUP ASSEMBLY

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
3- NO # 1 SOLENOID AND RESISTOR GROUP ASSEMBLY

COMPLETE WITH WIRE ASSEMBLY
EXCLUDING MOUNTING HARDWARE ITEMS 16 AND 17
FOR ILLUSTRATION, SEE FIGURE 5-3

-1 1011072 1 WIRE ASSEMBLY #6 WHITE

-2 1011037 1 WIRE ASSEMBLY #18 WHITE

-3 1242 14 NUT, HEX, 5/16-18 UNC

- 4 1028 24 NUT, HEX, 1/4-20 UNC

-5 332 24 FLATWASHER, 1/4"

-6 1010217 1 THIRD SPEED RESISTOR COIL

= ol 1010216 1 SECOND SPEED RESISTOR COIL

- 8 1010215 1 FIRST SPEED RESISTOR COIL

-9 8541 4 RESISTOR COIL MOUNTING BRACKET

-10 7847 4 BOLT, HEX HEAD, 1/4-20 UNC X 3/4”

-1 8543 1 BUSS BAR

- 12 8016 5 SOLENOID, 36 VOLT

-13 7861 10 RUBBER GROMMET

- 14 1010749 1 SOLENOID MOUNTING BRACKET

- 15 7479 10 BOLT, HEX HEAD, 1/4-20 UNC X 1-1/4"

- 16 7847 2 BOLT, HEX HEAD, 1/4-20 UNC X 3/4"

=17 8233 2 INSERT LOCKNUT, NYLON, 1/4-20 UNC

-18 1011036 1 WIRE ASSEMBLY #18 YELLOW

-19 7893 5 NUT, HEX, #10-32 UNF

=

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. ABO36-15260 thru AB845-160171 5-7




FIGURE 5-3A. RESISTOR AND BOARD ASSEMBLY. SEE LIST 5-3A. .

=

oo A AP
I ' S ELECTRIC
5-6A Effective Serial No. AB910-167515 thru




RESISTOR AND BOARD ASSEMBLY

FIGURE- BART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
3A- NO # RESISTOR AND BOARD ASSEMBLY
-1 1028 12 1/4"-20 UNC HEX NUT
- 2 451 12 1/4" SPLIT LOCKWASHER
- 3 1014306 6 1/4" WIDE FLATWASHER
- 4 1014045 6 RESISTOR COIL STANDOFF
- 5 1014728 = 1 RESISTOR MOUNTING BOARD
- 6 332 6 1/4" FLATWASHER
- 7 1014655 1 RESISTOR COIL
- 8 1014654 1 RESISTOR COIL
- 9 1014013 1 RESISTOR COIL
- 10 1014014 1 RESISTOR COIL
-1 1014729 1 RESISTOR COIL
- 12 1012285 4 1/4-20 UNC X 5/8" THREAD ROLLING SCREW
- 13 1013971 3 | RESISTOR SHIELD

=

Manual No. 1013165 - Issue Date 9/91

Effective Serial No. AB910-167515 thru




FIGURE 5-4. FORWARD AND REVERSE SWITCH ASSEMBLY. SEE LIST 5-4.

Manual No. 1013165 - Issue Date 9/91
5-8 Effective Serial No. AB447-66120 thru

=




FORWARD AND REVERSE SWITCH ASSEMBLY

FIGURE- AT UNITS
. ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
4 - 1011997 1 FORWARD AND REVERSE SWITCH ASSEMBLY
COMPLETE EXCLUDING ITEMS 1 AND 2 AND
MOUNTING HARDWARE, ITEMS 14, 15, 16 AND 18
FOR ILLUSTRATION, SEE FIGURE 54
-1 1013198 1 SCREW, PHILLIPS MACHINE, #8-32
- 2 1012987 1 SWITCH HANDLE, FORWARD AND REVERSE
- 3 1231 1 ROLL PIN, 1/8 X 1"
- 4 1012988 1 SHAFT, FORWARD AND REVERSE SWITCH
- 5 8057 2 NUT, HEX, #4-40 UNC
S - ] 8058 2 LOCKWASHER, #4
- 7 1014808 1 LIMIT SWITCH, FORWARD AND REVERSE
- B 1011991 2 SCREW, SLOTTED ROUND HEAD, #4-40 X 1-1/8"
-9 8793 d ROTOR CONTACT
-10 1011976 1 SWITCH ROTOR, FORWARD AND REVERSE
-1 1011993 1 ROLL PIN, 3/16" X 1-3/8"
- 12 1011980 2 FLATWASHER, 3/8"
-13 7627 1 SHAFT SPRING, FORWARD AND REVERSE
-14 8450 2 SCREW, HEX HEAD MACHINE, #10-24
-15 8049 2 LOCKWASHER, INTERNAL TOQTH #10
-16 8233 3 LOCKNUT, NYLON, 1/4-20
-17 1014273 1 SWITCH CASE, FORWARD AND REVERSE
-18 1011988 3 SCREW, TRUSS HEAD PHILLIPS, 1/4-20 X 2"
-19 1014065 1 WASHER, PLASTIC, 3/8"
®
ubC

Manulal No. ?013165 - Issue Date 9/91
Effective Serial No. AB447-66120 thru 5-9







Section VI

BATTERY CHARGERS




M\\\\m\\s\\%\\s

1\@@(|@1@1qu

%&@%&x

FIGURE 6-1. LESTER BATTERY CHARGER MODEL NO. 9611. SEE LIST 6-1.

ClubCar "

DS ELectric

Manual No. 1013165 - Issue Date 9/91

6-2




LESTER BATTERY CHARGER MODEL NO. 9611

FIGURE- oy UNITS
. ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
1- NO # 1 LESTER BATTERY CHARGER MODEL NO. 9611 COMPLETE
FOR ILLUSTRATION, SEE FIGURE 6-1
-1 1012113 1 CASE
- 2 7716 8 SCREW, TYPE AB SELF-TAPPING, #10
-3 1012112 1 TRANSFORMER
INCLUDES ITEMS 4 AND 5
- 4 403 4 BOLT, HEX HEAD, 1/4-20 X 5/8"
=8 1012123 4 LOCKNUT, "K", 1/4-20
-7 1012102 1 HEATSINK ASSEMBLY
INCLUDES ITEMS 8 AND 9
- 8 1012126 2 SCREW, HEX HEAD, #10-32 X 5/8"
- 9 1012133 2 LOCKNUT, “K", #10-32
-10 1012101 1 FUSE ASSEMBLY
-1 1012130 2 SCREW, TYPE AB SELF-TAPPING, #7
-12 1012098 2 BUSHING
-13 1013688 1 D.C. CORDSET
-14 1012099 1 A.C. CORDSET
-15 1012106 1 AMMETER
-16 1012107 1 TIMER KNOB
-17 1012056 3 SCREW, PHILLIPS HEAD MACHINE, #8-32 X 1/4"
-18 1012105 1 TIMER
INCLUDES ITEM 17
-19 1012095 1 CAPACITOR
-20 1012129 1 SCREW, PHILLIPS HEAD MACHINE, #8-32 X 5/16"
=21 1011571 1 NUT, HEX, #8-32
-22 1013865 AR DECAL, BATTERY CHARGER CASE

=

Manual No. 1013165 - Issue Date 9/91 6-3




vovuevy

7
\/2

FIGURE 6-2. LESTER BATTERY CHARGER MODEL NO. 7850. SEE LIST 6-2.

—

=

ELECTRIC
6-4 Manual No. 1013165 - Issue Date 9/91




LESTER BATTERY CHARGER MODEL NO. 7850

. FIS:RME PARY U:EI;s DESCRIPTION
NUMBER
NUMBER ASM 1234
2 NO # 1 LESTER BATTERY CHARGER MODEL NO. 7850 COMPLETE

FOR ILLUSTRATION, SEE FIGURE 6-2

-1 1012103 1 CASE

- 2 7716 8 SCREW, TYPE AB SELF-TAPPING, #10

-3 1012094 1 TRANSFORMER
INCLUDES ITEMS 4 AND 5

- 4 403 4 BOLT, HEX HEAD, 1/4-20 X 5/8"

= B 1012123 4 LOCKNUT, "K", 1/4-20

-7 1012102 1 HEATSINK ASSEMBLY

INCLUDES ITEMS 8 AND 10

- 8 1012127 2 SCREW, HEX WASHER HEAD MACHINE, #10-32 X 1/2"
-9 183 2 WASHER, PLAIN, #10
-10 1012133 2 LOCKNUT, "K", #10-32
-1 1012101 1 FUSE ASSEMBLY
INCLUDES ITEM 12
-12 1012130 2 SCREW, TYPE AB SELF-TAPPING, #7
-13 1012098 2 BUSHING
-14 1013688 1 D.C. CORDSET
-15 1012099 1 A.C. CORDSET
-16 1012097 1 AMMETER
=17 1012096 1 ELECTRONIC TIMER
INCLUDES ITEM 23
-18 1012056 3 SCREW, PHILLIPS HEAD MACHINE, #8-32 X 1/4"
-19 1012095 1 CAPACITOR
-20 1012129 1 SCREW, PHILLIPS HEAD MACHINE, #8-32 X 5/16"
=21 1011571 1 NUT, HEX, #8-32
-22 1013865 AR DECAL — BATTERY CHARGER CASE
-23 1015428 1 TIMER RELAY

=

Manual No. 1013165 - Issue Date 9/91 6-5




DETAIL A

FIGURE 6-3. CLUB CAR SOLID STATE FULLY AUTOMATIC CHARGER. SEE LIST 6-3.

' ClubCar o

DS ELectric

Manual Mo. 1013165 - Issue Date 9/91

6-6




CLUB CAR SOLID STATE FULLY AUTOMATIC CHARGER

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
3- NO # 1 CLUB CAR SOLID STATE FULLY AUTOMATIC (MODEL 10470)
FOR ILLUSTRATION, SEE FIGURE 6-3
NO # 1 CLUB CAR SOLID STATE FULLY AUTOMATIC (MODEL 11340)
FOR ILLUSTRATION, SEE FIGURE 6-3

- 1 1013515 1 CASE ASSEMBLY (MODEL 10470)

1 1014237 1 CASE ASSEMBLY (MODEL 11340)
-2 7577 8 SCREW, SELF-THREAD, #10 AB X 1/4”
=9 1013510 1 TRANSFORMER
- 4 408 4 SCREW, HEX, 1/4-20 X 5/8"
- & 1012123 4 LOCKNUT, “K", 1/4-20
- 6 1012095 1 CAPACITOR
o 1013516 1 INSULATOR
=8 1012102 1 HEATSINK
=8 1012131 2 INSULATING WASHER
- 10 183 2 FLATWASHER, #10
-1 1012133 2 LOCKNUT, “K", #10-32
-12 1012127 2 SCREW, WHIZ LOCK, #10-32 X 1/2"
-13 1012101 1 FUSE ASSEMBLY
-14 1012130 2 SCREW, SELF-THREAD, #7 X 1/2"
- 15 1012098 2 BUSHING
-16 1013688 1 D.C. CORDSET
-17 1013514 1 A.C. CORDSET
-18 1014702 1 TIMER (MODEL 10470) —
- 18 1014202 1 TIMER WITH STOP BUTTON (MODEL 11340)
-19 1013517 2 SCREW, SELF-THREAD, #8 AB X 3/8"
-20 1013513 1 CONTROL CABLE
-21 1013512 1 RELAY
-22 1012128 4 SCREW, #8-32 X 5/8"
-23 1013518 2 LOCKNUT, “K", #8-32
-24 1011571 1 NUT, HEX, #8-32
-25 1013934 1 OWNER'S MANUAL (MODEL 10470)
-26 1014190 1 OWNER'S MANUAL (MODEL 11340)
-27 1013865 AR DECAL, BATTERY CHARGER CASE

=’

Manual No. 1013165 - Issue Date 9/91 5







Section VII
ACCESSORIES

ACCESSORIES INDEX
ACCESSORIES ILLUSTRATED

DESCRIPTION PAGE NO.
FIGUE =0, WWBBY COVEY i i ot s o 05w eavtinn. o 3 5.0 oo mm oot 9.5 om0 44818 8504 188 b £ 01 8 7-2
FIgUng: 7-2.: FaKe HOIBE o u.u.cv e msinm it s s e s S S e e s S R A S S s s e 7-3
IO T SWEBIEE BBEIOE: ..o v oioivm:eiminimyres: sumesnmonsminim st s o oeayrso oMt R o T A A S A 7-4
Figuire 7-4. AM/FEM Store0: BaI0 o 5 v s e i s s e e £ s o e o v BT S b bims oo e 86 e sonmn ar g 7-5
Flguire 7-5. Four-Passenger CONVBIBION KRt o ees i semmn e o s i e s s o sl st i iy sl s e s aa 7-6
Figure 7-6. Sports Canopy WINAShIBIA .. .. .. ...uuitit ettt e et e e e e et e et te e e e e e e eeenenanns 7-8
Figure: -7 Canopy (4-PESSeNGBr). .« s i et s i s s s e s S e e s e e e T o 7-10
Figure 7-8..5ports Canopy (SNAArd DIS) . ..c.ce russsvmsnasene s s esiosione doea e i e s s oo s sy@am aamsse 7-12
Figure 7-9. Two-Bag Attachment Kit (4-PasSenger) ... ....ouurirtiisvnestnen ettt snensnassnansnsesasenenes 7-14
Figure 7-10. Four-Bag Attachment Kit (2-PasSeNnger) .. ....c.euevriereerreenssinisnsnsssnsnssssnesonsseasseensones 7-16
FIOUIE T=10. TRABE IO <« c10 55 50 v us 10,008 58 5 e mm cn 97010 0 k08418 0 8 e A B 7-18
Flgure 7-12. Permanent TVpe TOWING - . <.xsamsimisimaiain s s s niay s s e s v s s G s s 7-20
Figurs 7=13, LIgb RO TOWBAL . oo et s s o B ST b o e e i TS S T 7-22
Figure 7-14. Lighting Package (Standard and DEIUXE) . ........cuveneenenronseneersnrsnennensensanennenes 7-24 & 7-25
PIBAF VIEW  VITFOR KIS 0000 5 i im0 8008 T 5 e R T T 05 T oo o b 7-26
Battery Condition INdicator Kit . . . ... ...ttt et et e e e e e 7-27
36 VoIt FoUmBter KIE -« oie e s s i o i G e s T B B A R S 7-29
L 1 T S s S e —— 7-30
ACCESSORIES NOT ILLUSTRATED
DESCRIPTION PART NO.
Adjustable Seat Back Kit . ... ...vuiunierrireieterieetesesesesasnensansnensessnsenersnsnessessossnnss 1011794
SOUTTAUANG K coserinin o o e s e o b B e o e o e B A e S e R v W S AR 1014851
o e o e e e e e e e B 1015807
Numiber Decal - Rectangular (BaCh) . . vieibii s i m i s i e rs s oo s s et Sn rm et siosd b boncd 1012173
WOOAGRRIN DOCEIIR ¢ 05 s wmommisrmmimnrmsine om0 e ssemias oo atasaarsiaidie a2 o s s B 04 S s e S b 1012091
Black and Gold Pin Stripe Kit . . . ..ottt ittt et e e et e e e r e et t e et 1014882
HeDIacemBNE GaLICE IO i s e s A A P W B S T s R T s 1015823
O O OIS e e: oo s e remi s v e St S S S TR T ST DR R e A I RS 1014825
SPAP-ONTTEO HIOIOOE w5 o e T s s e e s e i SR e e s iy s s s s e 1013122
Hubodameéter And MoUNING BACKERE: v waw s ewis s os s ueis it s e e ses s hi s i v i sn v 1010282
Aleye L2l e T 4 S e e N S Y SO 1012093
SRRV MU O8I oo vrscimmmnsim s s i s e e S A e A e o ST W R T B A e S e S e 1011480
it (e O OV e G O S S O S S 1011478
Battery ‘Testar (Dischange Maching) . :.cuciviiaimsniii iy s i s i s s sans 1010687
DL TEIRONL o101 0w bt 0200w s 5 8 s 8 W O RS S S e 36 3 1011273
B Y T T IO s 0 T S o e T e R e £ e 0 5 o 0 0 RS S el mc 1011767
Retalning Ring Plars (45 BEXemA) ...cooiivisssimmais o e i s s s e e v s e s i e 1012549
Retaining RiNg Pliers (907 INTrMal) . .. ....uuuunttitiit ittt teere et et e nsaaesansenneneessnseneeneanensens 1012560
KRB TO0 i i S B D S e R S S S R R A e RS P A e b s i 1012801
OB PNINON s om0 v e e 5070080 0 L B TS 80 e ST R e s 1012809
B O P B e T R o T e oA o T it S P b5 e gacoom. e 1 7o 5 054 348 i o o A e 1012811
Beanng Puller Wedde AHBCHIMENT s s ciaim o e s iisntss it s s s v e s s s e S S ey i s aas 1012812
L B ] ey T T i —————— 1013132
ENClosting, -PRISEIOBE & i s i s sy s e i s o st s e e e e e e e 1011517
TOUCHLID PAINE = BOIOO: o110, .00 srarmiosaruinsnsenss.simmsecaisera mm e o iees s s SavATE S0 W 8 S R e 1011981
O PRI = W o S o 0 T e F T e VMR S 0TI, 5,02 o8 (54, 5 e s B 0 1013145
BAgWOI PYOBCION I « o o n wiwmmsmminarisesom iy S e S smm T8 B GRtast e alaEBa drs  S a a o TT  Sr  ri 1014725
SANA BUCKEE Kit — T8N ...ttt ettt ettt ettt et e e e e 1013173
SANd:BUCKEE Kit— BISBIG cwrns masenie i s S s e e e s e A s e e e e T e 5 1016049
SANG BUCKEV I =OWIIE: . o v iwnmmim s o s s o 0 R B B o i ok A B S S S AR ST 1015135
Sand BuUckol Kt — Bolgn (20 PaCKY it i i s R T E o e S a A trsah d B eb e a1 me i st s omca e 0 ot 1014464
Sand Bucket KIt—BIack: (FDPAOK) : < v:vuis suvmaiivie o oo 105007 58 58 A1 diiw e wivs et + 6 SO0 s e sy e 1016056
Dry MOl LUDFICANT .. .ottt ittt et e e s e et e e e e e et e e e e e et e s et e e eae e e aete s snansnenenenes 1012151
Sand BOtHe Kt (BRGR) . i i e g T S e e e i e e e R S S 1015023-02

SANd BOte It (WINIBY . ... c.oov v sncersimimisss st s o 5 smomioimas 5 oors esim Ssura/ais 52808 8 soalae ale /o m s s AR 0 M6 o0 8 0 1015023-04




FIGURE 7-1. FLAT WHEEL COVER. FIGURE 7-2. RIBBED SPORT WHEEL COVER. .

FIGURES 7-1 AND 7-2. WHEEL COVERS. SEE LIST 7-1 AND 7-2.

FIGURE- PART UNITS
ITEM NOGEER PER DESCRIPTION
NUMBER AsM | 1234
1- 1012642 4 FLAT WHEEL COVER KIT
INCLUDES ITEMS 1 AND 2
-1 NO # 1 FLAT WHEEL COVER
- 2 1012641 1 AIR VALVE EXTENSION
=8 1014452 AR HUBCAP CLIP
2~ 1014964 4 WHEEL COVER (RIBBED SPORT)

Manual No. 1013165 - Issue Date 9/91
7-2 Effective Serial No. AB036-15260 thru




=

FIGURE 7-2. RAKE HOLDER. SEE LIST 7-2.

FIGURE- PART UNITS
numen | Numeen asw | 1236 PesenTon
2- 1010408 1 RAKE AND RAKE HOLDER KIT
INCLUDES ITEMS 1 THRU 4
-1 1010236 1 RAKE ASSEMBLY
-2 7847 2 BOLT 1/4-20 UNC x 3/4" HEX HEAD
- 3 8233 2 NUT, 1/4-20 LOCK
- 4 1013665 1 RAKE HOLDER KIT
INCLUDES ITEMS 2 AND 3
-5 1012565 1 #12 PHILLIPS HEAD SCREW
-6 1010237 1 RAKE HANDLE STOP
-7 1011697 1 FLATWASHER, WIDE
-8 1014402 1 MOUNTING BRACKET

(Cuocar

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. AB036-15260 thru =3




FIGURE 7-3. SWEATER BASKET. SEE LIST 7-3.

FIGURE- PART UNITS
ITEM PER DESCRIPTION
NUMBER HUMBER ASM 1234
3- 1014460 1 SWEATER BASKET KIT (BEIGE)
1014781 1 SWEATER BASKET KIT (WHITE)
INCLUDES ITEMS 1 THRU 7
B | 1014446 1 SWEATER BASKET (BEIGE)
-~ 4 1014779 1 SWEATER BASKET (WHITE)
-2 304 2 BOLT, HEX HEAD 1/4-20 X 1"
-3 1011697 4 FLATWASHER, 5/16"
- 4 8233 3 LOCKNUT, NYLON, 1/4-20
-5 8418 1 TRUSS HEAD SCREW 1/4-20 X 150
-6 1014482 1 SPACER, NYLON
7-4 Manual No. 1013165 - Issue Date 9/91




FIGURE 7-4. AM/FM STEREO RADIO. SEE LIST 7-4.

€D WiRE ()
assy onr | )0,

—
L | O
) 0L 2

€ wine [
2585 il ?,r\

(" yTrmcaL
\ ?"? PLACES

FIGURE- PART UNITS
TEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
4 - 1011658 1 AM/FM STEREO RADIO KIT
INCLUDES ITEMS 1 THRU 23
| 1015204 1 RADIO
- 2 1015178 1 FRONT MOUNTING BRACKET
- 3 1015176 1 REAR MOUNTING BRACKET
- 4 1014534 1 SPEAKERS
INCLUDES 2 SPEAKERS WITH MOUNTING HARDWARE
-5 1011696 2 SPEAKER INSULATION
- 6 1015508 1 RADIO ANTENNA
INCLUDES MOUNTING HARDWARE
-7 BO16 1 SOLENOID
- 8 1012285 2 HEX WASH HEAD SCREW, 1/4-20 X 5/8"
-9 1015206 1 BLUE WIRE ASSEMBLY, 63"
-10 1015183 1 RED WIRE ASSEMBLY, 62"
-1 1015184 1 YELLOW WIRE ASSEMBLY, 62"
-12 1015205 | RED WIRE ASSEMBLY, 12"
-13 1015207 1 RED WIRE ASSEMBLY, 38"
NO # MISC. INSTALLATION HARDWARE
NOT SHOWN ON ILLUSTRATION
-14 1015185 2 WIRE NUT
=15 B104 2 SLOT ROUND HEAD SCREW, #10-32 X 3/4"
-16 183 3 FLATWASHEF,, #10
- 17 B049 2 INTERNAL TOOTH LOCKWASHER, #10
-18 7893 2 HEX NUT, #10-32
-19 8248 2 PHILLIPS TRUSS HEAD SCREW, 1/4-20 X 3/4"
-20 1014306 2 WIDE FLATWASHER, 1/4" DIAMETER
-21 451 2 LOCKWASHER, 1/4" DIAMETER
-22 1028 2 HEX NUT, 1/4-20
-23 8990 4 WIRE TIE

=

Manual No. 1013165 - Issue Date 9/91

Effective Serial No. AB036-15260 thru

7-5




39, 40, 41
AND 42
NOT SHOWN

DETAIL A

DETAIL B

1 REF

DETAIL C

FIGURE 7-5. FOUR-PASSENGER CONVERSION KIT. SEE LIST 7-5.

Manual No. 1013165 - Issue Date 9/91

Effective Serial No. AB036-15260 thru

=




FOUR-PASSENGER CONVERSION KIT

FII'(‘EFLEJ:E- PART U:EI;S DESCRIPTION
NUMBER
NUMBER ASM 1234
5- 1014183 1 FOUR-PASSENGER CONVERSION KIT (BUFF SEAT)

- 1011513 1 FOUR-PASSENGER CONVERSION KIT (WHITE SEAT)
Sy 1011182 2 SEAT BACK SUPPORT ASSEMBLY
-2 7410 2 SCREW, PHILLIPS TRUSS HEAD, 5/16-18 x 1-1/4"
-3 7473 12 LOCKNUT, NYLON, 5/16-18
- 4 1013938 4 SEAT BACK CAP (TAN)
- /4 1011231 4 SEAT BACK CAP (BEIGE)
-4 1013335 4 SEAT BACK CAP (BLACK)
-5 1015651-01 4 SEAT BACK ASSEMBLY (BUFF WITH TAN CAP)
-5 1015651-02 4 SEAT BACK ASSEMBLY (WHITE WITH BLACK CAP)
-5 1015651-03 4 SEAT BACK ASSEMBLY (NON-STANDARD WITH BLACK CAP)
-5 1015651-04 4 SEAT BACK ASSEMBLY (WHITE WITH BEIGE CAP)
N 304 20 BOLT, HEX HEAD, 1/4-20 x 1"
= 7 8304 20 LOCKWASHER, INTERNAL TOOTH, 1/4"
-8 1015671 1 ARMREST ASSEMBLY, SEAT BOTTOM KIT
-9 1015648-01 1 SEAT BOTTOM ASSEMBLY (BUFF)
=9 1015648-02 1 SEAT BOTTOM ASSEMBLY (WHITE)
-9 1015648-03 1 SEAT BOTTOM ASSEMBLY (NON-STANDARD)
- 10 1011210 i SEAT SUPPORT
-12 1011389 1 RUBBER BUMPER PACKAGE
-13 1011220 1 HINGE (LONG)
-14 8251 14 SCREW, PHILLIPS TRUSS HEAD, 1/4-20 x 1"
- 15 1010577 2 BOLT, HEX HEAD, 5/16-18 x 1-1/2"
- 16 1011190 1 FOOTREST WELD ASSEMBLY
-17 1011207 1 BUMPER GUARD
-18 1011309 1 HANDRAIL
-19 1014998 1 FOOTREST MAT
-20 1010434 4 PLASTIC BARRELS
-21 8233 7 LOCKNUT, NYLON 1/4-20
-22 1011204 2 CONNECTING BAR
-23 1218 8 BOLT, HEX HEAD, 5/16-18 x 1-1/4"
-24 1011348 1 REAR PANEL
- 25 7532 4 POP RIVET, 3/16"
- 26 1014675 2 SPRING REAR (CRI, 4 PASS)
-29 1011221 2 HINGE (SHORT)
-30 1010628 4 NUT, CENTERLOCK CAP
-31 1010695 6 CURVED SPRING WASHER
- 32 8028 6 NYLON BUSHING
-33 1011224 2 HINGE LINKAGE ARM
-34 332 2 FLATWASHER, 1/4"
-35 1012159 2 BOLT, HEX HEAD, 1/4-20 x 2-3/4"
-36 1011222 1 HINGE PIN (LONG)
- 37 1011235 2 CORD RETAINER
-38 1011238 1 BUNGIE CORD — DIPPED
-39 1014902 2 U-BOLT
- 40 1014549 2 BUMPER MOUNT
- 41 1014552 2 BUMPER NET2SHONN
- 42 1014901 2 SPACER
-43 1016072 i 36 VOLT SOLENOID (NOT INCLUDED IN KIT) {NOT SHOWN}
-44 1241 12 5/16" FLATWASHER

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. AB036-15260 thru ______ 7-7







SPORTS CANOPY WINDSHIELD

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
6 - 1014435 1 SPORTS CANOPY WINDSHIELD KIT
INCLUDES ITEMS 1 THRU 5
= 9 NO # 1 WINDSHIELD
= 2 1014441 2 WINDSHIELD CHANNEL (SIDES)
= '3 1014437 1 WINDSHIELD CHANNEL (BOTTOM)
- 4 1011897 2 BUMPER
= B NO # 1 VINYL SEALANT 30" (SEE ITEM 7)
-6 1014436 AR VINYL TRIM EXTRUSION (ORDER BY FEET ONLY)
= 7 NO # 2 VINYL SEALANT 23" (SEE ITEM 7)

ClubCar |

Manual No. 1013165 - Issue Date 9/91

Effective Serial No. AB146-26295 thru




* 0OCE963
T

i QOOTATS

pal==r-0 ]
S

®JONEIT
AR

NOTES
—

. (#) DENOTES
IOrE420 CANDFY

0
"LI (10
| '—ln’_‘lOi‘!T 'E\— :mos‘n
&
Licusss
FIGURE 7-7. CANOPY (4-PASSENGER). SEE LIST 7-7. .

(Cuncar

Manual No. 1013165 - Issue Date 9/91
ELECTRIC

Etfective Serial No. AB036-15260 thru




CANOPY (4-PASSENGER)

FIGURE- PART UNITS
ITEM silsin PER DESCRIPTION
NUMBER ASM 1234
7 1014434 1 FOUR PASSENGER CANOPY KIT (BEIGE)
1014898 1 FOUR PASSENGER CANOPY KIT (WHITE)
~ 9 1014423 1 CANOPY AND TRIM ASSEMBLY (BEIGE)
- 1014899 1 CANOPY AND TRIM ASSEMBLY (WHITE)
= P 1014419 1 REAR CANOPY BRACE
- 3 1011868 1 WINSHIELD FRAME ASSEMBLY
- 4 1011938 2 REAR CANOPY BRACE
-5 1011862 1 KNEE BRACE — RIGHT
- 6 1011865 1 KNEE BRACE — LEFT
= 1011878 4 CAPPED TEENUT
- § 1010237 4 BUSHING
= 0 1011964 4 1/4" FLATWASHER
-10 1703 4 1/4-20 X 1.5 HEX HEAD BOLT
-11 1011965 4 1/4" LOCKWASHER
-12 1014420 1 4-PASSENGER MOUNTING HARDWARE KIT (* INDICATES ITEMS IN KIT)

=3

Manual No. 1013165 - Issue Date 9/91

Effective Serial No. AB036-15260 thru

7-11




DETAIL A S 4!

FIGURE 7-8. SPORTS CANOPY (STANDARD DS). SEE LIST 7-8. .

=

Manual No. 1013165 - Issue Date 9/91

7-12 Effective Serial No. AB146-26295 thru




SPORTS CANOPY (STANDARD DS)

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
8- 1011886 1 SPORTS CANOPY (BEIGE) KIT
DOES NOT INCLUDE ITEMS 2 AND 8
1014538 1 SPORTS CANOPY (WHITE) KIT
-1 1011871 1 CANOPY ASSEMBLY (BEIGE)
=: 1 1014558 1 CANOPY ASSEMBLY (WHITE)
~ P 1011942 2 MODIFIED GROMMET
- 3 731 8 BOLT, HEX HEAD, 1/4-20 x 2"
- 4 1011852 8 CANOPY TRIM PLATE
-5 1012008 4 SIDE CANOPY SUPPORT
-6 1011855 1 LEFT REAR BRACE
- 8916 2 BOLT, HEX HEAD, 5/16-18 x 2"
-8 7473 2 LOCKNUT, NYLON, 5/16-18
-9 8233 8 LOCKNUT, NYLON, 1/4-20
~ 10 1011856 1 RIGHT REAR BRACE
N 1011868 1 WINDSHIELD FRAME ASSEMBLY
=12 1011865 1 KNEE BRACE — LEFT
13 1703 2 BOLT, HEX HEAD, 1/4-20 x 1-1/2"
- 14 1011965 2 LOCKWASHER, 1/4" STAINLESS
-15 1011964 2 FLATWASHER, 1/4" STAINLESS
-16 1010237 2 BUSHING
-17 1011878 2 CAPPED TEENUT
- 18 1011937 2 BOLT, HEX HEAD, W/NYLON PATCH, 5/16-18 x 1-1/4"
-19 1011883 2 WINDSHIELD FRAME MOUNTING PAD
-20 1011862 1 KNEE BRACE — RIGHT
- 21 1218 2 BOLT, HEX HEAD, 5/16-18 x 1-1/4"

=

Manual No. 1013165 - Issue Date 9/91

Effective Serial No. AB146-26295 thru

7-13




FIGURE 7-9. 2-BAG ATTACHMENT KIT (4-PASSENGER). SEE LIST 7-9. .

=

Manual No. 1013165 - Issue Date 9/91
7-14 Effective Serial No. AB036-15260 thru DS




2-BAG ATTACHMENT KIT (4-PASSENGER)

FIGURE- PART UNITS
nowpen | NUMeER asw | 1234 pesenon
9- 1011519 1 2-BAG ATTACHMENT KIT (4-PASSENGER)
INCLUDES ALL ITEMS
-1 NO # 1 2-BAG ATTACHMENT WELD ASSEMBLY
-2 1107 4 SCREW, FLAT HEAD, 1/4-20
-3 7935 4 BAG RACK STRAP
- 4 332 4 FLATWASHER, 1/4"
- 8233 6 LOCKNUT, NYLON, 1/4-20
- 6 8419 2 SCREW, PHILLIPS, 1/4-20
-7 1011578 2 FLATWASHER, 1/4"
-8 8463 2 LONG BAG STRAP

=

Manual No. 1013165 - Issue Date 9/91

Effective Serial No. AB036-15260 thru




FIGURE 7-10. 4-BAG ATTACHMENT KIT (2-PASSENGER). SEE LIST 7-10. .
S &

CIubCQLJ

Manual No. 1013165 - Issue Date 9/91 _
ELECTRIC
Effective Serial No. AB036-15260 thru DS >




4-BAG ATTACHMENT KIT (2-PASSENGER)

FIGURE- B UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
10 - 1011907 1 4-BAG ATTACHMENT KIT (2-PASSENGER)
INCLUDES ALL ITEMS
=1 NO # 1 4-BAG ATTACHMENT WELD ASSEMBLY
-2 1011910 1 STEM CAVITY KIT
INCLUDES ITEM 3
-3 8233 1 LOCKNUT, NYLON, 1/4-20
- 4 1011761 1 KNOB
- 8§ 1107 4 SCREW, FLAT HEAD, 1/4-20
- 6 7935 4 BAG RACK STRAP
- 7 332 4 FLATWASHER, 1/4"
= 8 8233 6 LOCKNUT, NYLON, 1/4-20
- 8 8419 2 SCREW, PHILLIPS, 1/4-20
-10 1011578 2 FLATWASHER, 1/4"
-1 8463 2 LONG BAG STRAP
-12 1014402 1 MOUNTING BRACKET

=3

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. AB036-15260 thru 717




FIGURE 7-11. TRAILER HITCH. SEE LIST 7-11. .

=

Manual No. 1013165 - Issue Date 9/91
7-18 Effective Serial No, A8(36-15260 thru DS




TRAILER HITCH

FIGURE- PART UNITS

HEMN NUMBER PER DESCRIPTION
NUMBER ASM 1234

- 1011522 1 TRAILER HITCH KIT

INCLUDES ITEMS 1 THRU 9

-1 NO # 1 TRAILER HITCH WELD ASSEMBLY

-2 1218 2 BOLT, HEX HEAD, 5/16-18 x 1-1/4"

-3 7473 2 LOCKNUT, NYLON, 5/16-18

- 4 1624 1 BOLT, HEX HEAD, 3/8-16 x 1-1/2"

=5 357 1 LOCKNUT, 3/8"

- 6 808 1 FLATWASHER, 3/8"

- 7 706 1 NUT, HEX, 3/8-16

- '8 1011546 1 TRAILER BALL W/NUT AND LOCKWASHER — 1-7/8"
-8 1011553 1 TRAILER HITCH DECAL

CubCar

Effective Serial No. AB036-15260 thru 7:19




FIGURE 7-12. PERMANENT TYPE TOWING. SEE LIST 7-12. .
e
ClubCar

Manual No. 1013165 - Issue Date 9/91
7-20 Effective Serial No. AB036-15260 thru




PERMANENT TYPE TOWING

FIGURE- PART UNITS
Nll.l‘:IE:Eﬂ i ::: 1234 PESCRIPTION
12 - 1010037 1 TOW BAR ASSEMBLY
INCLUDES ITEMS 1 THRU 5
- 1014378 1 PERMANENT TOWING INSTALLATION KIT
INCLUDES ITEMS 6 THRU 21
- 1 1010034 1 CHANNEL WELD ASSEMBLY
~ 2 8755 1 BOLT, HEX HEAD, 3/8-16 x 3"
-3 8754 1 LOCKNUT, NYLON, 3/8-16 UNC
- 4 1010032 1 TOW BAR WELD ASSEMBLY
- & 1010038 1 TOW BAR LABEL
-6 7539 1 SOCKET ASSEMBLY, RIGHT HAND
INCLUDES ITEM 18
-7 1308 1 NUT, HEX, 1/2-20 UNF
- 8 1010029 1 STEERING ARM WELD ASSEMBLY
- 9 7910 2 PIN, COTTER, 5/32 x 1"
-10 1010028 1 FLATWASHER, 1/2"
-1 1010039 1 WAVE SPRING WASHER, 1/2"
-12 1010005 1 FLATWASHER, 3/4"
-13 1010040 1 WAVE SPRING WASHER, 3/4"
-14 1014282 1 BRONZE BEARING
-15 1014278 1 PERMANENT TOWING ATTACHMENT
INCLUDES ITEM 14
- 16 1010035 1 TOWING LUG WELD ASSEMBLY
=17 1035 1 PIN, COTTER, 3/32" x 1"
-18 7602 1 NUT, SLOTTED HEX, 3/8-24 UNF
-19 320 2 SCREW, 3/8-16 X 100 HEX HEAD
-20 706 2 NUT, HEX 3/8"
-21 357 2 LOCKWASHER, 3/8"

=

Manual No. 1013165 - Issue Date 9/91

Effective Serial No. A8414-53441 thru

7-21




FIGURE 7-13. LIGHT DUTY TOW BAR. SEE LIST 7-13. .
SESEETEE
ClubCar

Manual No. 1013165 - Issue Date 9/91
I l S ELECTRIC
7-22 Effective Serial No. AB036-15260 thru




LIGHT DUTY TOW BAR

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
13 - 8708 1 LIGHT DUTY TOW BAR COMPLETE
INCLUDES ITEMS 1 THRU 12
- 1 334 . FLATWASHER, 3/8" (SPECIAL)
- 2 B725 1 SAFETY PLUNGER
-3 1010317 1 COMPRESSION SPRING
-5 7539 1 SOCKET ASSEMBLY, RIGHT HAND
INCLUDES ITEM 6
-6 7602 1 NUT, SLOTTED HEX, 3/8-24 UNF
-7 1035 2 PIN, COTTER, 3/32" x 1"
- 8 1308 1 NUT, HEX, 1/2-20
-9 1010029 1 STEERING ARM WELD ASSEMBLY
-10 1010039 1 WAVE SPRING WASHER
-1 1010028 1 WASHER
- 12 7910 1 PIN, COTTER, 5/32" x 1"

=

Manual No. 1013165 - Issue Date 9/91

Effective Serial No. AB036-15260 thru




FIGURE 7-14. LIGHTING PACKAGE. SEE LIST 7-14.

Cor §

DS ceLecTric

"Club

{

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. AB036-15260 thru

7-24



LIGHTING PACKAGE

FI::':':E- PART U:El;s DESCRIPTION
NUMBER o ASM 1234
14 - 1013804 1 LIGHTING PACKAGE — COMPLETE
-1 1014176 1 BEZEL & REFLECTOR ASSEMBLY — LEFT
- 2 1014177 1 BEZEL & REFLECTOR ASSEMBLY — RIGHT
-3 1014167 2 HEADLAMP
INCLUDES ITEMS 5 AND 37
- 4 1014156 4 BRACKET — LAMP MOUNTING
-5 1014180 2 BULB — HEADLAMP
= 6 1010715 4 SCREW — #10-14 TRI-LOB TRUSS HEAD
-7 1011498 8 SCREW — #8-32 OVAL COUNTERSUNK HEAD MACHINE
- 8 1011571 8 NUT — #8-32 HEX
-9 1011610 5 FLATWASHER — #8
-10 4029 1 HORN AND BRACKET ASSEMBLY
-1 304 2 BOLT, HEX HEAD, 1/4-20 UNC x 1"
-12 332 2 FLATWASHER, 1/4"
- 13 8233 2 LOCKNUT, 1/4-20 NYLON
-14 1013795 1 WIRE HARNESS HEADLIGHT
-15 1011502 1 TERMINAL BLOCK AND FUSE PANEL ASSEMBLY
- 16 8104 2 SCREW, ROUND HEAD, #10-32 x 3/4"
-17 7893 4 NUT, HEX, #10-32
-18 8106 3 FUSE, 20 AMP
=19 4034 1 LIGHT SWITCH
INCLUDES ITEM 36
-20 1010910 2 STAND OFF DIMMER SWITCH
-21 8049 2 LOCKWASHER, #10 INTERNAL TOOTH
-22 1010889 1 DIMMER SWITCH
-23 1010909 2 SCREW, ROUND HEAD, #10-32 x 1-1/4"
-24 1013443 1 HORN BUTTON — FLOOR MOUNTED
- 25 1011439 2 OVERTRAVEL PLUNGER SWITCH
-26 1011557 10 SCREW, SLOTTED PAN HEAD, #6-32 x 1"
- 27 1011229 6 LOCKNUT, "K", #6-32 UNC
- 28 1011742 1 BRAKE LIGHT SWITCH BRACKET
~20 1015516 1 WIRE HARNESS TAILLIGHT
- 30 1011582 2 TAILLIGHT BULB
-3 1011843 2 TAILLIGHT LENS
-32 1011558 6 NUT, HEX HEAD, #6-32 UNC
-33 7591 4 FLATWASHER, #6
- 34 1016618 2 TAILLIGHT
INCLUDES ITEMS 30 AND 31
-35 1011497 2 TAILLIGHT BEZEL
-36 1013857 1 KNOB — LIGHT SWITCH
- 37 1015575 2 HEADLAMP SOCKET
- 38 8990 9 TIE WRAP
-39 1014179 HEADLIGHT ASSEMBLY — LEFT
INCLUDES ITEMS 1, 2, 3, 4, AND 6
- 40 1014178 HEADLIGHT ASSEMBLY — RIGHT
INCLUDES ITEMS 2, 3, 4, AND 6

(Cuocar §

Manual No. 1013165 - Issue Date 9/91
Effective Serial No. AB601-88634 thru

7-25




FIGURE 7-14A. LIGHTING PACKAGE WITH TURN SIGNALS. SEE LIST 7-14A. .

=

Manual No. 1013165 - Issue Date 9/91 _
DS ceLectric

7-24A Effective Serial No. AB036-15260 thru




LIGHTING PACKAGE WITH TURN SIGNALS

Fl?r::E_ PART U:E';s DESCRIPTION
NUMBER U ASM 1234
14A - 1014868 1 LIGHTING PACKAGE WITH TURN SIGNALS
- 1 1014176 1 BEZEL & REFLECTOR ASSEMBLY — LEFT
- 2 1014177 1 BEZEL & REFLECTOR ASSEMBLY — RIGHT
-3 1014167 2 HEADLAMP
INCLUDES ITEMS 5 AND 44
- 4 1014156 4 BRACKET — LAMP MOUNTING
-5 1014180 2 BULB — HEADLAMP
- 6 1010715 4 SCREW — #10-14 TRI-LOB TRUSS HEAD
= i 1011498 8 SCREW — #8-32 OVAL COUNTERSUNK HEAD MACHINE
- 8 1011571 8 NUT — #8-32 HEX
-9 1011610 5 FLATWASHER — #8
=10 4029 1 HORN AND BRACKET ASSEMBLY
-1 304 2 BOLT, HEX HEAD, 1/4-20 UNC x 1"
-12 332 2 FLATWASHER, 1/4"
-13 8233 2 LOCKNUT, 1/4-20 NYLON
-14 1013795 1 WIRE HARNESS HEADLIGHT
-15 1011502 1 TERMINAL BLOCK AND FUSE PANEL ASSEMBLY
- 16 1010909 2 SCREW, ROUND HEAD, #10-32 x 1-1/4"
~7 1014172 2 SOCKET AND LAMP ASSEMBLY
INCLUDES ITEM 43
- 18 8106 3 FUSE, 20 AMP
-19 1011492 1 STEERING COLUMN WIRE COVER
- 20 1011590 1 TURN SIGNAL SUB-ASSEMBLY
-21 1010822 1 FLASHER
-22 8104 3 SCREW, ROUND HEAD, #10-32 x 3/4"
-23 1011497 2 TAILLIGHT BEZEL
-24 1011557 10 SCREW, SLOTTED PAN HEAD, #6-32 x 1"
-25 1011586 2 TAILLIGHT
INCLUDES ITEMS 26 AND 27
-26 1011582 2 TAILLIGHT BULB
-27 1011843 2 TAILLIGHT LENS
-28 7591 4 FLATWASHER, #6
-29 1011558 6 NUT, HEX HEAD, #6
-30 1011742 1 BRAKE LIGHT SWITCH BRACKET
-3 1011229 6 LOCKNUT, K", #6-32 UNC
-32 1011439 2 OVERTRAVEL PLUNGER SWITCH
- 33 1011534 1 WIRE HARNESS, STANDARD LIGHTING PACKAGE TAILLIGHT
-34 1015517 1 WIRE HARNESS, DELUXE LIGHTING PACKAGE REAR FLASH
-35 4034 1 LIGHT SWITCH
INCLUDES ITEM 41
- 36 1010889 1 DIMMER SWITCH
-37 1010910 2 STANDOFF DIMMER SWITCH
-38 8049 2 LOCKWASHER, INTERNAL TOOTH #10
-39 1013443 1 HORN BUTTON — FLOOR MOUNTED
- 40 8990 9 TIE WRAP
-41 1013857 1 KNOB — LIGHT SWITCH
- 42 1011556 1 WIRE HARNESS, DELUXE LIGHTING PACKAGE TURN SIGNAL LIGHTING
-43 1011583 2 TURN SIGNAL BULB
-44 1015575 2 HEADLAMP SOCKET

bCar |l

Manual No. 1013165 - Issue Date 9/91

7-25A




TYPICAL
2 PLACES

2 PLACES

FIGURE 7-15. REAR VIEW MIRROR. SEE LIST 7-15.

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION

NUMBER ASM 1234
15 - 1011524 1 REAR VIEW MIRROR KIT

-1 1011621 1 REAR VIEW MIRROR

2 1015203 2 OVAL COUNTERSINK HEAD MACHINE SCREW, M4 X 0.7
=3 1011627 1 SPEED NUT, #10
- 4 1015528 1 TYPE AB PHILLIPS OVAL COUNTERSINK HEAD SCREW, #10 X 1-1/4
I ®
ClubCar
7-26 Manual No. 1013165 - Issue Date 9/91




—

)

e
|2

RED / WHITE WIRE
ASSY ONLY

| o

o

—

———
—_——

FIGURE 7-16. BATTERY INDICATOR KIT. SEE LIST 7-16.

FIGURE-
ITEM
NUMBER

PART
NUMBER

UNITS
PER
ASM

DESCRIPTION
1234

16 -
- 1

'
& N

1013499
1015823

1013501
1011381
1011382

BATTERY INDICATOR KIT
BATTERY CONDITION INDICATOR
INCLUDES MOUNTING HARDWARE
WIRE ASSEMBLY, RED/WHITE (54" LG)
SCREW HEAD COVER
WASHER, #10 PAN HEAD SCEW

(Cuocar

[DS cicome ]

Manual No. 1013165 - Issue Date 9/91




FIGURE 7-17. GLOVE COMPARTMENT. SEE LIST 7-17.

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
17 - 1015492 1 GLOVE COMPARTMENT KIT (BLACK)
17 - 1015488 1 GLOVE COMPARTMENT KIT (WOODGRAIN)
-1 1015484 1 GLOVE COMPARTMENT S/A
INCLUDES ITEM 2 (BLACK)
-1 1015486 1 GLOVE COMPARTMENT S/A
INCLUDES ITEM 2 (WOODGRAIN)
-2 1015483 1 PUSH LOCK KIT
-3 7818 1 ROUND HEAD SQUARE NECK BOLT, 5/16-18 X 1-1/2"
- 4 7174 1 LOCKWASHER, 5/16" DIAMETER
-5 1242 1 HEX NUT, 5/16-18
7-28 Manual No. 1013165 - Issue Date 9/91




BLACK WIRE
ASSY ONLY

RED WIRE GS

ASSY ONLY CO?RD
FIGURE 7-18. HOUR METER KIT — 36 VOLT. SEE LIST 7-18.
FIGURE- PART UNITS
ITEM SOMER PER DESCRIPTION
NUMBER ASM 1234
18 - 1013579 1 HOUR METER KIT — 36 VOLT
-1 1013548 1 WIRE ASSEMBLY, RED (31" LONG)
-2 1013550 1 WIRE ASSEMBLY, BLACK (20" LONG)
-3 1013543 1 HOUR METER, 36 VOLT
INCLUDES MOUNTING HARDWARE
-4 1013547 1 HOUR METER BRACKET
- 5 1012285 1 HEX WASH HEAD MACHINE SCREW, 1/4-20 X 5/8 LG
-6 1014586 1 WIRE ASSEMBLY, BLACK (11" LONG)
-7 1014585 1 WIRE ASSEMBLY, RED (11" LONG)

CuoCar |

Manual No. 1013165 - Issue Date 9/91 7-29




TYPICAL
2 PLACES

|

j

/)J/

FIGURE 7-19. ASHTRAY KIT. SEE LIST 7-19.

FIGURE- PART UNITS
NI:I‘:AE:ER HUKBER ::: 1234 s S
19 - 1011230 1 ASHTRAY KIT

-1 1011225 1 ASHTRAY

-2 1011226 2 OVAL COUNTERSINK HEAD SCREW #6-32

-3 1011229 2 LOCKNUT, “K" TYPE #6-32

=

7-30 Manual No. 1013165 - Issue Date 9/91




MAINTENANCE SERVICE TOOLS

DESCRIPTION PART NO.
Iriternal ROtBINING FIBES. o vu s vinsiomsmmas iy e e et R e S S T A A e A P R R R e e s 1013593
D A PRI, BN i s 5 o s o b o 7 b s A mms 4 W O 4 A 0 PO TR 6 e R Tt 1013805
Brake AQJUSHRG TO0L oo s e S i e S A e e s S T B ST R At (38 o A S B8 a0 8B 1013582
EIberglass FIBPAINIKIE ... ... . o suieimiommason s s s e i 56 e mrae s /o s s siamiem s aea s e s s S T AR e e 1012093
O O T N O . i cor s B R B T 0 T 00 3 it ot e, 8 0 0387 1 0 0D R RSN S5 AT 1011480
CONTAURY TORIE 5oe o mmmmasio s #wmme e s S s s T U T S S e B S e S Hie 5t s o sie g 1011273
Fataining Ring PHers (A5 EXDRIMIBLY oo v.vo oiervereim sosismmin inss i mincaiics soo it s sl s s s o s s e e e S e a1 o 1012549
Retaining Ring Pliers (902 Inemal) < w:cis o viuuue s sio i aaminmis ses 5 4 smaemn s.semme a0 e emmse s rianss s s sasses 1012560
PEVSWHCTYTOOL ..o aincnvinie o1 n wmm siwre mimisei i s i s oo & s A e s e B e A e A R 1012801
B P I O o i R T T b T o B s s, w0 S o R S0 R R 54 B S ST R S R AT 1012809
BSANIPUIIBE i i s s s v e et R L B R B A P R S e A S P T e mip e s npm e iasn 410 1012811
Béaring Puller Wedge: ARBCRIMIBIL . ..« voxs e s smne visminarsewesm o aie e s o i e s s v e s s 1012812
PR OB . i e o e S T R R SIS o T S T 00 SR S rmri mce, o e A AR 01 0 00 AR 8 R P SR 064 1011478
Battery Tester (Discharge MaChiNme) ...qussis messsias s bt vb i s S v s snasas sy s sa e e 1010687
By L O T OO £ o155 o1 7 mmmsmionuns w0 04385 e Yt 4 R T B T A 403 o A AT 570 101767
Drive: Lnit Binion Serl Mool s o i i s o s s s s iy a1 wria b siiase bl o mio e e a4 4 m e A S 1014161
Dove Unit A Seal TOak . ..« cvemrvosinmsin e mpmsme s ey e e s s R w s e S R e e 1014162
Stearing Collimn Beaning Fress OOl 55 v q e o o immerminsss o siniss o s e s s s s s s s s s s s 1014261
Steering Columiy RaINING RING TOON . wmiw coviicsim s shain s 5w s iasinis s b e mea s e i w7 06 085 s mm pcesmim e s 1014259
Bty TOrniNal PrOMOOION. ..« «o:swinsimis sistemssuniqiirs moos v sseion st s i vei e s e s s e s e A e e P T e T e 1014305
DY G LODFICANE o st s i i R S 5 s P00 077 0 e w81 im0y w8 o 4 o T A 1012151

Please refer to the appropriate Maintenance and Service Manual for proper tool application.













	AGS-DR5080C_20070220_100817_00001a.pdf
	AGS-DR5080C_20070220_100817_00001b.pdf
	AGS-DR5080C_20070220_100817_00002a.pdf
	AGS-DR5080C_20070220_100817_00002b.pdf
	AGS-DR5080C_20070220_100817_00003a.pdf
	AGS-DR5080C_20070220_100817_00003b.pdf
	AGS-DR5080C_20070220_100817_00004a.pdf
	AGS-DR5080C_20070220_100817_00004b.pdf
	AGS-DR5080C_20070220_100817_00005a.pdf
	AGS-DR5080C_20070220_100817_00005b.pdf
	AGS-DR5080C_20070220_100817_00006a.pdf
	AGS-DR5080C_20070220_100817_00006b.pdf
	AGS-DR5080C_20070220_100817_00007a.pdf
	AGS-DR5080C_20070220_100817_00007b.pdf
	AGS-DR5080C_20070220_100817_00008a.pdf
	AGS-DR5080C_20070220_100817_00008b.pdf
	AGS-DR5080C_20070220_100817_00009a.pdf
	AGS-DR5080C_20070220_100817_00009b.pdf
	AGS-DR5080C_20070220_100817_00010a.pdf
	AGS-DR5080C_20070220_100817_00010b.pdf
	AGS-DR5080C_20070220_100817_00011a.pdf
	AGS-DR5080C_20070220_100817_00011b.pdf
	AGS-DR5080C_20070220_100817_00012a.pdf
	AGS-DR5080C_20070220_100817_00012b.pdf
	AGS-DR5080C_20070220_100817_00013a.pdf
	AGS-DR5080C_20070220_100817_00013b.pdf
	AGS-DR5080C_20070220_100817_00014a.pdf
	AGS-DR5080C_20070220_100817_00014b.pdf
	AGS-DR5080C_20070220_100817_00015a.pdf
	AGS-DR5080C_20070220_100817_00015b.pdf
	AGS-DR5080C_20070220_100817_00016a.pdf
	AGS-DR5080C_20070220_100817_00016b.pdf
	AGS-DR5080C_20070220_100817_00017a.pdf
	AGS-DR5080C_20070220_100817_00017b.pdf
	AGS-DR5080C_20070220_100817_00018a.pdf
	AGS-DR5080C_20070220_100817_00018b.pdf
	AGS-DR5080C_20070220_100817_00019a.pdf
	AGS-DR5080C_20070220_100817_00019b.pdf
	AGS-DR5080C_20070220_100817_00020a.pdf
	AGS-DR5080C_20070220_100817_00020b.pdf
	AGS-DR5080C_20070220_100817_00021a.pdf
	AGS-DR5080C_20070220_100817_00021b.pdf
	AGS-DR5080C_20070220_100817_00022a.pdf
	AGS-DR5080C_20070220_100817_00022b.pdf
	AGS-DR5080C_20070220_100817_00023a.pdf
	AGS-DR5080C_20070220_100817_00023b.pdf
	AGS-DR5080C_20070220_100817_00024a.pdf
	AGS-DR5080C_20070220_100817_00024b.pdf
	AGS-DR5080C_20070220_100817_00025a.pdf
	AGS-DR5080C_20070220_100817_00025b.pdf
	AGS-DR5080C_20070220_100817_00026a.pdf
	AGS-DR5080C_20070220_100817_00026b.pdf
	AGS-DR5080C_20070220_100817_00027a.pdf
	AGS-DR5080C_20070220_100817_00027b.pdf
	AGS-DR5080C_20070220_100817_00028a.pdf
	AGS-DR5080C_20070220_100817_00028b.pdf
	AGS-DR5080C_20070220_100817_00029a.pdf
	AGS-DR5080C_20070220_100817_00029b.pdf
	AGS-DR5080C_20070220_100817_00030a.pdf
	AGS-DR5080C_20070220_100817_00030b.pdf
	AGS-DR5080C_20070220_100817_00031a.pdf
	AGS-DR5080C_20070220_100817_00031b.pdf
	AGS-DR5080C_20070220_100817_00032a.pdf
	AGS-DR5080C_20070220_100817_00032b.pdf
	AGS-DR5080C_20070220_100817_00033a.pdf
	AGS-DR5080C_20070220_100817_00033b.pdf
	AGS-DR5080C_20070220_100817_00034a.pdf
	AGS-DR5080C_20070220_100817_00034b.pdf
	AGS-DR5080C_20070220_100817_00035a.pdf
	AGS-DR5080C_20070220_100817_00035b.pdf
	AGS-DR5080C_20070220_100817_00036a.pdf
	AGS-DR5080C_20070220_100817_00036b.pdf
	AGS-DR5080C_20070220_100817_00037a.pdf
	AGS-DR5080C_20070220_100817_00037b.pdf
	AGS-DR5080C_20070220_100817_00038a.pdf
	AGS-DR5080C_20070220_100817_00038b.pdf
	AGS-DR5080C_20070220_100817_00039a.pdf
	AGS-DR5080C_20070220_100817_00039b.pdf
	AGS-DR5080C_20070220_100817_00040a.pdf
	AGS-DR5080C_20070220_100817_00040b.pdf
	AGS-DR5080C_20070220_100817_00041a.pdf
	AGS-DR5080C_20070220_100817_00041b.pdf
	AGS-DR5080C_20070220_100817_00042a.pdf
	AGS-DR5080C_20070220_100817_00042b.pdf
	AGS-DR5080C_20070220_100817_00043a.pdf
	AGS-DR5080C_20070220_100817_00043b.pdf
	AGS-DR5080C_20070220_100817_00044a.pdf
	AGS-DR5080C_20070220_100817_00044b.pdf
	AGS-DR5080C_20070220_100817_00045a.pdf
	AGS-DR5080C_20070220_100817_00045b.pdf
	AGS-DR5080C_20070220_100817_00046a.pdf
	AGS-DR5080C_20070220_100817_00046b.pdf
	AGS-DR5080C_20070220_100817_00047a.pdf
	AGS-DR5080C_20070220_100817_00047b.pdf
	AGS-DR5080C_20070220_100817_00048a.pdf
	AGS-DR5080C_20070220_100817_00048b.pdf
	AGS-DR5080C_20070220_100817_00049a.pdf
	AGS-DR5080C_20070220_100817_00049b.pdf
	AGS-DR5080C_20070220_100817_00050a.pdf
	AGS-DR5080C_20070220_100817_00050b.pdf
	AGS-DR5080C_20070220_100817_00051a.pdf
	AGS-DR5080C_20070220_100817_00051b.pdf
	AGS-DR5080C_20070220_100817_00052a.pdf
	AGS-DR5080C_20070220_100817_00052b.pdf
	AGS-DR5080C_20070220_100817_00053a.pdf
	AGS-DR5080C_20070220_100817_00053b.pdf
	AGS-DR5080C_20070220_100817_00054a.pdf
	AGS-DR5080C_20070220_100817_00054b.pdf
	AGS-DR5080C_20070220_100817_00055a.pdf
	AGS-DR5080C_20070220_100817_00055b.pdf
	AGS-DR5080C_20070220_100817_00056a.pdf
	AGS-DR5080C_20070220_100817_00056b.pdf
	AGS-DR5080C_20070220_100817_00057a.pdf
	AGS-DR5080C_20070220_100817_00057b.pdf
	AGS-DR5080C_20070220_100817_00058a.pdf
	AGS-DR5080C_20070220_100817_00058b.pdf

